SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 18:26:50 Mar 9, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ! o 5.52560600 GHz
16
dB/ =+ 55 CF Step
Offst 5.00006000 MHz
245 —f{Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1790 MHz % dB -26.00 dB
Transmit Freq Error  -156.517 kHz
% ¢B Bandwidth 24,638 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

% Agilent 18:38:52 Mar 9, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.47500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log N > 5.52560600 GHz
1@
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.58@ 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.1095 MHz
Transmit Freq Error  -173.919 kHz
% dB Banduidth 24.822 MHz*

Signal Track
Occ BH % Pwr 99.88 % Non OFf]
x dB -26.60 dB
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26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

. Agilent 10:35:48 Mar 9, 2612 R T |Freq/Channel
|

Ch Freq 5.5 Gfz Trig Fres ||  conter fred
Occupied Bandwidth | |

StartFreq
547500000 GHz

Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log pe ! > 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 | 7| Auta Man
dB

Freq Offset
Center 5.500 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9276 MHz % dB -26.00 dB
Transmit Freq Error  -37.492 kHz
% ¢B Bandwidth 23.284 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

W Agilent 18:42:32 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log o o 5.6A500008 GHz
16
dB/ E 5y CF Step
Offst Il 5-00600008 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.6234 MHz % dB -26.00 dB
Transmit Freq Error  -115.656 kHz
% ¢B Bandwidth 36.263 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

# Agilent 14:19:58 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < 7y 5.60500008 GHz
16
dB/ A x4 S, CF Step
Offst | 500006000 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2134 MHz % dB -26.00 dB
Transmit Freq Error  -53.684 kHz
% ¢B Bandwidth 31.915 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

- Agilent 16:24:18  Jul 22, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log Py ! ° 566560600 GHz
1@
dB/ - i CF Step
Offst [ 5.00006000 MHz
22.4 Huto Man
dB
Freq Offset

Center 5.580 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.4461 MHz

-61.845 kHz
27.578 MHz*

Transmit Freq Error
% ¢B Bandwidth

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)

- Agilent 16:27:37  Jul 22, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P i ° 566560600 GHz
16
dB/ = & CF Step
Offst [P o 5.00006000 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0656 MHz % dB -26.00 dB
Transmit Freq Error  -58.482 kHz
% ¢B Bandwidth 24,363 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

% Agilent 63:55:08 Mar 9, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500600 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log py ° 572560600 GHz
1@
dB/ = £ CF Step
Offst 5.00006000 MHz
245 [ T [Auto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.1706 MHz

-285.371 kHz
23.878 MHzx

Transmit Freq Error
% ¢B Bandwidth

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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% Agilent 18:22:02 Mar 9, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P ° 572560600 GHz
16
dB/ P < CF Step
Offst 5.00006000 MHz
245 [ T [Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0617 MHz % dB -26.00 dB
Transmit Freq Error  -168.230 kHz
% ¢B Bandwidth 24,932 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

% Agilent 18:53:52 Mar 9, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | > 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1485 MHz % dB -26.00 dB
Transmit Freq Error  -188.459 kHz
% ¢B Bandwidth 23.911 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)
% Agilent 18:55:09 Mar 9, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P o 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9114 MHz % dB -26.00 dB
Transmit Freq Error  -44.850 kHz
% ¢B Bandwidth 23.572 MHz*
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 40.473 37.456 28.554 25.737 N/A
60 5300 35.843 31.119 28.707 25.957 N/A
64 5320 27.214 25.841 25.383 25.581 N/A
100 5500 24.745 25.331 23.557 24.682 N/A
116 5580 36.765 33.604 27.262 27.116 N/A
140 5700 24.951 25.810 23.523 24.681 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 11:37:34  Jul 21, 2611 R T |Freq/ChanneI
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
5.23500000 GHz
Ref 26 dBm #Atten 20 dB
#Peak T Stop Freq
Log DN o 523500000 GHz
dB/ CF Step
Offst 500000000 MHz
20 Auto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1901 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.2214 Mz X dB 26,00 dB
Transmit Freq Error  -48.792 kHz
% dB Bandwidth 40.473 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
- Agilent 17:01:43 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 20 dB

+Peak I I StopFreq
Log P 7! 5.28560600 GHz

16
dB/ A : S CF Step
Offst 5.00006000 MHz
20 Auto Man

dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4422 MHz % dB -26.00 dB

Transmit Freq Error  -G7.103 kHz
% ¢B Bandwidth 37.456 MHz*
|

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
- Agilent 19:33:13 Jul 21, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log S ° 5.28560600 GHz
16
dB/ it . CF Step
Offst “| 5.60000860 MHz
20 Auto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5603 MHz % dB -26.00 dB
Transmit Freq Error  -43.197 kHz
% ¢B Bandwidth 28.554 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
¥ Agilent 19:34:37 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak T T Stop Freq
Log l<> o 5.28500088 GHz
19
dB/ = < CF Step
Offst 7 “rrpl|| 590008808 MHz
20 Auto Man
dB
Freq Offset

Center 5.26@ 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

18.2892 MHz
Transmit Freq Error  -58.739 kHz
% dB Banduidth 25.737 MHz*

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain A
5 Agilent 11:36:82 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log Py = Y 532560600 GHz
1@ -
dB/ b i 9 v CF Step
Offst 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DOB ms (LOA1 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.3828 MHz % dB -26.00 dB
Transmit Freq Error  -76.557 kHz
% ¢B Bandwidth 35.843 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain B
- Agilent 16:56:40 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB

#Peak T Stop Freq
Lag o < 5.32500000 GHz

16
dB/ EJ L CF Step
Offst 5.00006000 MHz
20 Auto Man

dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0196 MHz % dB -26.00 dB
Transmit Freq Error  -26.185 kHz
% ¢B Bandwidth 31.119 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
- Agilent 19:48:57 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log Py ] ° 532560600 GHz
16
dB/ - S~ CF Step
Offst [ 5.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4351 MHz % dB -26.00 dB
Transmit Freq Error  -62.703 kHz
% ¢B Bandwidth 28,787 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
% Agilent 19:45:30 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak T T Stop Freq
Log l° $ 5.32500088 GHz
19
dB/ 2. £ CF Step
Offst 7% 5.6ee06088 MHz
20 Auto Man
dB
Freq Offset

Center 5.300 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

18.2465 MHz
Transmit Freq Error  -55.794 kHz
% dB Banduidth 25.957 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
- Agilent 11:28:26 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > o 5.34560600 GHz
16
dB/ = 5 CF Step
Offst [ S| 500006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3609 MHz % dB -26.00 dB
Transmit Freq Error  -42.791 kHz
% ¢B Bandwidth 27.214 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain B
- Agilent 16:40:14  Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log e ' o 5.34500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
20 P | Ruto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3615 MHz % dB -26.00 dB
Transmit Freq Error  -51.717 kHz
% ¢B Bandwidth 25,841 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
% Agilent 09:22:34 Jul 22, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P ' ° 5.34560600 GHz
16
dB/ 2 £ CF Step
Offst 5.00006000 MHz
20 "lButo Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2372 MHz % dB -26.00 dB
Transmit Freq Error  -58.767 kHz
% ¢B Bandwidth 25.383 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
- Agilent 09:26:56 Jul 22, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P ] o 5.34500000 GHz
16
dB/ £ CF Step
Offst 5.00006000 MHz
20 “I[Ruto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2219 MHz % dB -26.00 dB
Transmit Freq Error  -55.870 kHz
% ¢B Bandwidth 25.581 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 09:50:13 Mar 9, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & > 552560000 GHz
16
dB/ - £ CF Step
Offst 5.00000080 MHz
245 [ Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2063 MHz % dB -26.00 dB
Transmit Freq Error  -54.445 kHz
% ¢B Bandwidth 24,745 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 10:25:23 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & ° 552560000 GHz
16
dB/ = £ CF Step
Offst 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2173 MHz % dB -26.00 dB
Transmit Freq Error  -61.321 kHz
% ¢B Bandwidth 25.331 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
# Agilent 10:43:43 Mar 9, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log T o 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 [T | Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1071 MHz % dB -26.00 dB
Transmit Freq Error  13.843 kHz
% ¢B Bandwidth 23.557 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 10:46:67 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log pe mm—y 5.52500000 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
245 [ | Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2125 MHz % dB -26.00 dB
Transmit Freq Error  -7.838 kHz
% ¢B Bandwidth 24,682 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
% Agilent 10:57:35 Jul 21, 2011 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log pe y J 5.60500000 GHz
16
dB/ o+ 2 . CF Step
Offst 5.00000080 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.5405 MHz % dB -26.00 dB
Transmit Freq Error  -85.523 kHz
% ¢B Bandwidth 36.765 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain B
- Agilent 15:53:52 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log 5 o 566560600 GHz
16
dB/ o 2 LT 7 CF Step
Offst 5.00006000 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1566 MHz % dB -26.00 dB
Transmit Freq Error  -45.336 kHz
% ¢B Bandwidth 33.604 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
- Agilent 89:38:14  Jul 22, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T StopFreq
Log 3 ° 566560600 GHz
16 -
dB/ 7 4 CF Step
Offst [ ]| 5.60000060 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4303 MHz % dB -26.00 dB
Transmit Freq Error  -53.924 kHz
% ¢B Bandwidth 27.262 MHz*
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SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
- Agilent 09:44:96 Jul 22, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P i 7 566560600 GHz
16
dB/ =4 & CF Step
Offst [ | 5.60000060 MHz
22.4 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2858 MHz % dB -26.00 dB
Transmit Freq Error  -56.166 kHz
% ¢B Bandwidth 27.116 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

- Chain A
# Agilent 09:57:57 Mar 9, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 572560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
245 [T Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2342 MHz % dB -26.00 dB
Transmit Freq Error  -75.550 kHz
% ¢B Bandwidth 24,951 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 10:22:50 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o | ° 5.72500000 GHz
16
dB/ e a3 CF Step
Offst 5.00006000 MHz
245 [C “l[Rute Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1918 MHz % dB -26.00 dB
Transmit Freq Error  -78.332 kHz
% ¢B Bandwidth 25,818 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
. Agilent 10:53:06 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o ——y 5.72500000 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1258 MHz % dB -26.00 dB

Transmit Freq Error  1.083 kHz
% ¢B Bandwidth 23.523 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 10:56:56 Mar 9, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

Ref 28 dBm #Atten 28 dB

#Peak |

Log 4

¢

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

18

dB/

Dffst

24.5

dB

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1701 MHz % dB -26.00 dB

Transmit Freq Error  -8.283 kHz

% dB Banduidth 24.681 MHz*

Signal Track
On Off]
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FCCRF

SPORTON LAB.

Test Report

Report No. : FR092308-08

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre'(;]ﬂLlj_'ency Pass/Fail
(MH2) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 81.960 69.710 77.769 79.783 N/A
62 5310 48.734 51.883 48.832 51.608 N/A
102 5510 51.537 52.054 48.716 47577 N/A
110 5550 69.962 69.888 70.367 58.508 N/A
134 5670 52.908 50.580 49.024 48.087 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
- Agilent 11:39:46 Jul 21, 2811 R T [Freq/Channel
[
- Center Fre
Ch Freq 527 6z Trig Free (| c soanmann oo
Occupied Bandwidth | |
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 20 dB
#Peak Stop Freq
Log Py 7 531500000 GHz
19 =
dB/ d % L CF Step
Offst 9.00000000 MHz
20 Auto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 820 kHz #UBH 2.4 MHz  #Sweep 560 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.8580 MHz % dB -26.00 dB
Transmit Freq Error  -151.293 kHz
% dB Bandwidth 81.960 MHzx
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FCC RF Test Report Report No. : FR092308-08

SPORTON LAB.

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain B

# Agilent 17:16:31 Jul 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log % 2 531560600 GHz
10 > S
dB/ [ CF Step
Offst 9.00006000 MHz
20 Auto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.3345 MHz % dB -26.00 dB
Transmit Freq Error  -58.219 kHz
% ¢B Bandwidth £3.718 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 15:59:84 May 3, 2012 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P id 531560600 GHz
1@ L— -
dB/ CF Step
Offst 9.00006000 MHz
24.3 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
38.7499 MHz % dB -26.00 dB
Transmit Freq Error  -576.730 kHz
% ¢B Bandwidth 78.651 MHz*
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Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 16:22:49 May 3, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T Stop Freq
Log b & 531560600 GHz
1@ oyl -
dB/ CF Step
Offst 9.00006000 MHz
24.3 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.9202 MHz % dB -26.00 dB
Transmit Freq Error  -43.423 kHz
% ¢B Bandwidth 74,434 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
- Agilent 11:46:14 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log I X 5.35560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
20 “MButo Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.0060 MHz % dB -26.00 dB
Transmit Freq Error  -132.558 kHz
% ¢B Bandwidth 48,734 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B

. Agilent 17:44:36  Jul 21, 2611 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 20 dB
[Pk | 5 35500800 o
. z
Ii%g T e R - s
dB/ 3 < CF Step
Offst - 9.00006000 MHz
2w [ =l |Auto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5207 MHz % dB -26.00 dB

Transmit Freq Error  -144.789 kHz
% ¢B Bandwidth 51.883 MHz*
|

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
- Agilent 19:13:27 Jul 21, 2611

R T |Freq/ChanneI

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T StopFreq
Log I | b 5.35560600 GHz
16
dB/ CF Step
Offst il 9.00006000 MHz
o “~llauto ban
dB
Freq Offset

Center 5.310 88 GHz

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
36.9515 MHz % dB -26.00 dB
Transmit Freq Error  -121.807 kHz
% dB Banduidth 48.832 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number

Report Version

1 303 of 812
Report Issued Date : May 17, 2012
. Rev. 05



FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
- Agilent 19:11:37 Jul 21, 2811 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 5.35560600 GHz
16
dB/ <« CF Step
Offst 9.00006000 MHz
20 NButo Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.1473 MHz % dB -26.00 dB
Transmit Freq Error  -38.798 kHz
% ¢B Bandwidth 51.683 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 10:07:00 Mar 9, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o 555500008 GHz
16
dB/ > CF Step
Offst 9.00006000 MHz
24.5 _|||Auto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6668 MHz % dB -26.00 dB
Transmit Freq Error  -211.802 kHz
% ¢B Bandwidth 51.537 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B

# Agilent 10:12:25 Mar 9, 2012

R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

201 GHz

Trig Free

Center Freq
5.51000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.46500000 GHz

#Peak

Log

A

Stop Freq
5.50500008 GHz

18

dB/

Dffst

24.5

dB

i

CF Step
9.60000088 MHz
Auto Man

Freq Offset
B.AAAREARE Hz

Center 5.518 80 GHz Span 98 MHz
#Res B 620 kHz #YBH 1.8 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6034 MHz % dB -26.00 dB
Transmit Freq Error  -193.515 kHz
% dB Bandwidth 52.654 MHzx*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
# Agilent 11:96:41 Mar 9, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log s | VRO S Y 5.55500000 GHz
16
dB/ = = CF Step
Offst 9.00000008 MHz
gffst [ e Mar
dB
Freq Offset
Center 5.510 08 GHz Span 90 Mz || 00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6753 MHz % dB -26.00 dB
Transmit Freq Error  -1083.018 kHz
% ¢B Bandwidth 48,716 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
% Agilent 11:10:47 Mar 9, 2612 R T |Freq/Channe|
|
- Center Freq
Ch Freq 5.5 GHz Trig Free || ¢ 51 pagaon GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log y N 5.50500008 GHz
16
dB/ i3 = CF Step
Offst 9.00000008 MHz
o4 | Auto Man
dB
Freq Offset
Center 5.510 60 GHz Span 90 Mz || ©-00900000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6398 MHz % dB -26.00 dB
Transmit Freq Error  -19.338 kHz
% ¢B Bandwidth 47.577 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
. Agilent 10:02:41 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log 7Y TR £.59500000 GHz
16 < - e
dB/ A s CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.3122 MHz % dB -26.00 dB
Transmit Freq Error 343,430 kHz
% ¢B Bandwidth £3.962 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
- Agilent 10:16:23 Mar 9, 2812 R T |Freq/Channel
|

Ch Freq 5.55 GHz Trig Frec || . CENter Freq

Occupied Bandwidth

2.35880880 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.50500000 GHz

#Peak

Log

£

Stop Freq
5.59500008 GHz

18

dB/

Dffst

24.5

dB

CF Step
9.60000088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5,550 80 GHz Span 98 MHz

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH Z PWr  99.00 7
38.0832 MHz % dB -26.00 dB

Transmit Freq Error  -274.478 kHz

% ¢B Bandwidth £9.888 MHz*

Signal Track
On Off]

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
# Agilent 15:56:07 May 3, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak - Stop Freq
Log ¥ 559560600 GHz
16 . «
dB/ CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7412 MHz % dB -26.00 dB
Transmit Freq Error  -176.176 kHz
% ¢B Bandwidth 70.367 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
. Agilent 15:53:14 May 3, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 26 dBm #Atten 26 dB
#Peak n Stop Freq
Log d J 559560000 GHz
18 =
dB/ e f ac CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.1724 MHz % dB -26.00 dB
Transmit Freq Error  -74.775 kHz
% dB Bandwuidth 58.588 MHzx

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
% Agilent 09:59:55 Mar 9, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.71560600 GHz
16
dB/ i £ CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.8092 MHz % dB -26.00 dB
Transmit Freq Error  -238.464 kHz
% ¢B Bandwidth 52,983 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
. Agilent 10:18:63 Mar 9, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T Stop Freq
Log o | > 571560600 GHz
16
dB/ 7 S CF Step
Orter il basolll 9.00000000 M
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7382 MHz % dB -26.00 dB
Transmit Freq Error  -218.293 kHz
% ¢B Bandwidth 50,588 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
# Agilent 11:95:17 Mar 9, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T StopFreq
Log ' | < 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
245 | _[llBute Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7083 MHz % dB -26.00 dB
Transmit Freq Error  -153.830 kHz
% ¢B Bandwidth 43,824 MHz*
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% Agilent 18:59:13 Mar 9, 2612

R T |Freq/ChanneI

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -
Chain A+B(B)

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log .S L 571560600 GHz
16
dB/ ¥z & CF Step
Offst 9.00006000 MHz
ffs | Mar
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6894 MHz % dB -26.00 dB
Transmit Freq Error  -17.697 kHz
% ¢B Bandwidth 48,887 MHz*
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<Antenna 5 for 3.3Vv>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 34.260 35.148 35.315 32.970 N/A
60 5300 33.662 35.476 34.568 34.578 N/A
64 5320 34.902 36.503 29.563 30.103 N/A
100 5500 25.212 25.756 24,918 23.374 N/A
116 5580 42.055 39.014 43.411 36.927 N/A
140 5700 24.342 24.385 24.042 23.523 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 22:52:15 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T Stop Freq
Log I B RN 528500000 GHz
19 -
dB/ s by «‘ CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
|| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.6197 MHz ®x dB -26.00 dB
Transmit Freq Error  -175.427 kHz
% dB Bandwidth 34.260 MHz¥
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 80:01:53 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16
dB/ [ 2 Elbrr CF Step
Offst | 1| 5.00000600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4377 MHz % dB -26.00 dB
Transmit Freq Error  63.7082 kHz
% ¢B Bandwidth 35.148 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)
# Agilent 82:13:32 Jan 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500009 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log X 5.28560600 GHz
1@ r
dB/ o L 3 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset

Center 5.26@ 88 GHz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.395@ MHz % dB -26.00 dB
Transmit Freq Error  -216.063 kHz
% ¢B Bandwidth 35.315 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

. Agilent 82:19:58 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28500000 GHz
16
dB/ 2 L CF Step
Offst All 5-00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3807 MHz % dB -26.00 dB
Transmit Freq Error  43.687 kHz
% ¢B Bandwidth 32.978 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 22:54:39 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log > y 532560600 GHz
16
dB/ o = CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4038 MHz % dB -26.00 dB
Transmit Freq Error  -3.417 kHz
% ¢B Bandwidth 33.662 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 90:01:80 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T i T Stop Freq
Log !o o! 5.32500000 GHz
18 = =
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4345 MHz % dB -26.00 dB
Transmit Freq Error  47.223 kHz
% ¢B Bandwidth 35.476 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 81:38:37 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log X o 5.32500000 GHz
16
dB/ [ 2 £, CF Step
Offst | 500086006 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1509 MHz % dB -26.00 dB
Transmit Freq Error  -233.996 kHz
% ¢B Bandwidth 34,568 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 92:28:47 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag & - o 5.32500000 GHz
16
dB/ 2 N CF Step
Offst | Il 5-80600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3173 MHz % dB -26.00 dB
Transmit Freq Error 56,961 kHz
% ¢B Bandwidth 34,578 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 22:55:23 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log > ° 5.34560600 GHz
18 =~ =
dB/ [ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5775 MHz % dB -26.00 dB
Transmit Freq Error  -15.788 kHz
% ¢B Bandwidth 34,982 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

- Agilent 00:08:13 Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I StopFreq
Log o N 5.34500060 GHz
16
dB/ | Lo CF Step
Offst | 5-60000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4668 MHz % dB -26.00 dB
Transmit Freq Error  -38.363 kHz
% ¢B Bandwidth 36.503 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 81:37:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o > 5.34560600 GHz
16
dB/ 2 = CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1409 MHz % dB -26.00 dB
Transmit Freq Error  -137.182 kHz
% ¢B Bandwidth 29.563 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 82:21:38 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o Y 5.34500000 GHz
16
dB/ =2 € CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.2641 MHz % dB -26.00 dB
Transmit Freq Error  -23.852 kHz
% ¢B Bandwidth 30,183 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

. Agilent 15:38:11 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 5.52500000 GHz
16
dB/ o 5 CF Step
Offst [ 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1814 MHz % dB -26.00 dB

Transmit Freq Error  -166.363 kHz
% ¢B Bandwidth 25.212 MHz*
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% Agilent 28:41:26 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log Py ° 5.52500000 GHz
16
dB/ 2. 2 CF Step
Offst |7 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2084 MHz % dB -26.00 dB
Transmit Freq Error  -174.648 kHz
% ¢B Bandwidth 25.756 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

% Agilent 19:56:38 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 0GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.47500880 GHz
Ref 28 dBm #Atten 26 dB
#Peak T Stop Freq
Log o ! o 5.52500000 GHz
18
dB/ > < CF Step
Offst - 5.00006000 MHz
Offst o el ban
dB
Freq Offset

Center 5.58@ 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB

17.8782 MHz
Transmit Freq Error  -173.958 kHz
% dB Banduidth 24.918 MHz*
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% Agilent 19:51:33 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log pe o 5.52500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
gffst | - Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9140 MHz % dB -26.00 dB
Transmit Freq Error  -45.782 kHz
% ¢B Bandwidth 23.374 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A
4 Agilent 17:63:35 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o) o 5.60500000 GHz
16 = <«
dB/ y CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.8463 MHz % dB -26.00 dB
Transmit Freq Error  -3.638 kHz
% ¢B Bandwidth 42,855 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

% Agilent 28:12:19 Mar 25, 2011

R T |Freq/ChanneI

Ch Freq 5.58 GHz

Center Freq

Trig Free |l ¢ coonp000 GHz

Occupied Bandwidth

StartFreq
5.50500008 GHz

Ref 26 dBm #Atten 26 dB
#Peak T Stop Freq
Lag Jp I T 566500008 GHz
10 =~ -
dB/ [ CF Step
Offst @@@@@@ MHz
225 Man
dB

Freq Offset
Center 5.580 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #UBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.0745 MHz % dB -26.00 dB
Transmit Freq Error  -27.683 kHz
% dB Bandwuidth 39.814 MHzx

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

% Agilent 21:37:15 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - o 5.60500000 GHz
1@ = Ll —
dB/ | CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
21.8435 MHz % dB -26.00 dB
Transmit Freq Error  -33.384 kHz
% ¢B Bandwidth 43,411 MHz*
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% Agilent 21:38:34 Mar 25, 2011

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Lag 1|¢, D A o 5.6A500008 GHz
16
dB/ _— N CF Step
Offst | Il 5-80600008 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.8817 MHz % dB -26.00 dB
Transmit Freq Error  -708.716 kHz
% ¢B Bandwidth 36.927 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

. Agilent 15:36:81 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P ° 572560600 GHz
16
dB/ 4 £ CF Step
Offst 5 5.00006000 MHz
245 TflRute Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0692 MHz % dB -26.00 dB

Transmit Freq Error  -187.396 kHz
% ¢B Bandwidth 24,342 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B

. Agilent 15:05:56 Mar 7, 2612 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 572560600 GHz
16
dB/ e £ CF Step
Offst il 5.00006000 MHz
a5 [ [T f{Buto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1459 MHz % dB -26.00 dB
Transmit Freq Error  -2083.493 kHz
% ¢B Bandwidth 24,385 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)
% Agilent 15:46:09 Mar 7, 2612

R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

StartFreq
5.67500000 GHz

Ref 26 dBm #Atten 26 dB
#Peak Stop Freq
Log - 5.72500000 GHz
16 d ht
dB/ CF Step
Offst 5.00000000 MHz
245 [ T [Auto Man
dB

Freq Offset
Center 5.780 80 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 318 kHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1770 MHz % dB -26.00 dB
Transmit Freq Error  -2308.491 kHz
% dB Bandwuidth 24.842 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)
% Agilent 15:49:31 Mar 7, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log po ° 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9075 MHz % dB -26.00 dB
Transmit Freq Error  -34.318 kHz
% ¢B Bandwidth 23.523 MHz*
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SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FR092308-08
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 41.323 41.745 40.982 38.98 N/A
60 5300 37.184 38.582 41.758 38.914 N/A
64 5320 36.175 33.372 33.477 31.978 N/A
100 5500 26.07 26.397 23.621 24.331 N/A
116 5580 42.334 41.171 43.615 40.774 N/A
140 5700 24.721 24.833 24,798 25.002 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 23:00:44 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log p J 528500000 GHz
19
dB/ s S, CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.2360 MHz % dB -26.00 dB
Transmit Freq Error  -184.963 kHz
% dB Bandwidth 41.323 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 23:56:38 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak I Stop Freq
Log 5 J 5.28560600 GHz

16
dB/ i/ T CF Step
Offst 5.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.0102 MHz % dB -26.00 dB
Transmit Freq Error 40,682 kHz
% ¢B Bandwidth 41.745 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 81:35:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag ~ T SN J 5.28500000 GHz
dB/ 2 =W CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.8302 MHz % dB -26.00 dB
Transmit Freq Error  -26.391 kHz
% ¢B Bandwidth 40,982 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 982:24:86 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag A R B o 5.28500000 GHz
16
dB/ b = S CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.1755 MHz % dB -26.00 dB
Transmit Freq Error  338.280 kHz
% ¢B Bandwidth 38,980 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 22:5%:44 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log Py y 5.32500000 GHz
16
dB/ b ? Lz CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.5777 MHz % dB -26.00 dB
Transmit Freq Error  -91.330 kHz
% ¢B Bandwidth 37.184 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
. Agilent 23:57:31 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Lag b L 5.32500000 GHz
18 = =
dB/ i s CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4435 MHz % dB -26.00 dB
Transmit Freq Error  -6.646 kHz
% ¢B Bandwidth 38.582 MHzx

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 81:36:83 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log [N ° ‘ 532560600 GHz
1@ ) Sl I I S W L N
dB/ i iy CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.6448 MHz % dB -26.00 dB
Transmit Freq Error  55.643 kHz
% ¢B Bandwidth 41.758 MHz*
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FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 82:23:13 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag R R R Y 5.32500000 GHz
18 5 <
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.2614 MHz % dB -26.00 dB
Transmit Freq Error  363.792 kHz
% ¢B Bandwidth 38.914 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Report Issued Date : May 17, 2012
Report Version

- Chain A
- Agilent 22:56:10  Jan 28, 20811 R [Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o TG 5.34500008 GHz
16 e
dB/ 2 5 o CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.4761 MHz % dB -26.00 dB

Transmit Freq Error  -23.604 kHz
% ¢B Bandwidth 36.175 MHz*
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seomron 1as.  FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain B
% Agilent 23:58:18 Jan 26, 2011

RL |Freq/ChanneI

Ch Freq 5.32 GHz

- Center Freq
Trig Free |l ¢ 35600000 GHz

Occupied Bandwidth | |
StartFreq
5.29500609 GHz
Ref 26 dBm #Atten 30 dB
#Peak UV VO ] Stop Freq
Log o % 5.34500009 GHz
10 5 -
dB/ |l A O CF Step
Offst 5.00000608 MHz
21.8 Auto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 390 kHz #UBH 1.2 MHz  #Sweep 500 ms (16081 pts)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
19.3235 MHz % dB -26.00 dB

Transmit Freq Error 20,396 kHz

% dB Banduidth 33.372 MHz*

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
% Agilent 81:36:52 Jan 21, 2011

RL |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag W T < 5.34500000 GHz
16 v
dB/ . £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 398 kHz #YBH 1.2 MHz  #Sweep 508 ms (1881 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.2248 MHz % dB -26.00 dB
Transmit Freq Error  22.317 kHz
¥ dB Bandwidth 33.477 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 82:22:24 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 26 dBm #Atten 30 dB
#Peak I Stop Freq
Lag P S ” <1' 5.34500008 GHz
18
dB/ A o Lo CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #UBH 1.2 MHz #5ween SO0 ms (1001 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1741 Mz X dB -26.00 d6
Transmit Freq Error 204,631 kHz
% dB Bandwuidth 31.978 MHzx

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
% Agilent 15:39:08 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P o 5.52560600 GHz
16
dB/ ¥ & CF Step
Offst |7 n 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2659 MHz % dB -26.00 dB
Transmit Freq Error  -G7.634 kHz
% ¢B Bandwidth 26,878 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 13:42:16 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log Y 7 5.52560600 GHz
16
dB/ ;e S5 CF Step
Offst [ 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2528 MHz % dB -26.00 dB
Transmit Freq Error  -G3.655 kHz
% ¢B Bandwidth 26.397 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
. Agilent 19:15:81 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log pe o 5.52500000 GHz
16
dB/ > & CF Step
Offst 5.00006000 MHz
245 _|[lRuta Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1401 MHz % dB -26.00 dB
Transmit Freq Error  31.276 kHz
% ¢B Bandwidth 23.621 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 19:01:11 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o ! o 5.52500000 GHz
16
dB/ =2 £ CF Step
Offst 5.00006000 MHz
245 —ljRuto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2193 MHz % dB -26.00 dB
Transmit Freq Error  -13.817 kHz
% ¢B Bandwidth 24,331 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

-Chain A
% Agilent 17:16:08 Mar 25, 2811 R T |Freq/Channel
|

Ch Freq  5.58 Gz Trig Free || - CENter Freq

Occupied Bandwidth

2.38080880 GHz

Ref 28 dBm

#Atten 20 dB

#Peak

Log

.
o

StartFreq
5.50500008 GHz

Stop Freq
5.6A500008 GHz

18

dB/

Dffst

22.5

dB

CF Step
5.6ee06088 MHz
Auto Man

Freq Offset
B.AAAREARE Hz

i

Center 5580 80 GHz Span 58 MHz
#Res BW 510 kHz #YBH 1.5 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
22.7902 MHz % dB -26.00 dB
Transmit Freq Error  371.887 kHz
% dB Bandwidth 42.334 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

-Chain B
. Agilent 20:02:87 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o " 5.60500000 GHz
16
dB/ il L3 CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.6993 MHz % dB -26.00 dB
Transmit Freq Error  -114.628 kHz
% ¢B Bandwidth 41.171 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
. Agilent 21:12:22 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 566560600 GHz
18 |= -
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
23.2737 MHz % dB -26.00 dB
Transmit Freq Error 100,875 kHz
% ¢B Bandwidth 43,615 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
s Agilent 21:14:43 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Y IR P Stop Freq
Log b L 5.60500000 GHz
16 4
dB/ :* b CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.3477 MHz % dB -26.00 dB
Transmit Freq Error  -41.136 kHz
% ¢B Bandwidth 40,774 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain A

# Agilent 15:34:58 Mar 7, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak Stop Freq
Log o ° 5.72500088 GHz
19
dB/ CF Step
Offst 5.6ee06088 MHz
AR it Man
dB
Freq Offset

5.00000000 Hz

Center 5,708 80 GHz Span 58 MHz
#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2266 MHz % dB -26.00 dB
Transmit Freq Error  -76.354 kHz
% dB Bandwidth 24,721 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 15:09:58 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & ° 572560600 GHz
16
dB/ 2 & CF Step
Offst 5.00006000 MHz
245 [ _l|Auta Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1823 MHz % dB -26.00 dB
Transmit Freq Error  -808.113 kHz
% ¢B Bandwidth 24,833 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
% Agilent 15:46:53 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > o 572560600 GHz
16
4B/ = < CF Step
Offst 5.00006000 MHz
245 [ Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2039 MHz % dB -26.00 dB
Transmit Freq Error  -83.585 kHz
% ¢B Bandwidth 24,798 MHz*
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% Agilent 15:48:33 Mar 7, 2612

R T |Freq/ChanneI

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -
Chain A+B(B)

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " ° 572560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1946 MHz % dB -26.00 dB
Transmit Freq Error  -84.852 kHz
% ¢B Bandwidth 25.082 MHz*
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre'(;]ﬂLlj_'ency Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 82.764 76.208 81.152 77.210 N/A
62 5310 58.582 51.525 49,100 49.849 N/A
102 5510 51.051 50.682 53.409 48.811 N/A
110 5550 73.588 71.433 85.627 82.685 N/A
134 5670 69.577 69.610 48.439 48.287 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 22:58:56  Jan 20, 2011 R T |Freq/ChanneI
[
Ch Freq 5.7 o Trig Fres || o sonier fred
Occupied Bandwidth | | i
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log py i 531500000 GHz
dB/ > L3 CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 910 kHz #UBH 2.7 MHz  #Sweep 500 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.3086 MHz % dB -26.00 dB
Transmit Freq Error  -4608.347 kHz
% dB Bandwidth §2.764 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 90:03:10 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log < ) 5.31500008 GHz
10 —n
dB/ i S CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.0750 MHz % dB -26.00 dB
Transmit Freq Error  21.321 kHz
% ¢B Bandwidth 76,203 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
# Agilent 23:18:20 May 2, 2012 RL  [Freg/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557606600 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log Py o 531566668 GHz
180 | et =
dB/ CF Step
Offst 9.00006000 MHz
24.3 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.0310 MHz % dB -26.008 4B
Transmit Freq Error  -370.683 kHz
% ¢B Bandwidth 77.763 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
# Agilent 23:20:26 May 2, 2012 RL  [Freg/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557606600 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log Py ° 531566668 GHz
18 4
dB/ d > CF Step
Offst 9.00006000 MHz
24.3 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.0050 MHz % dB -26.008 4B

Transmit Freq Error  3.310 kHz
% ¢B Bandwidth 79.783 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 22:49:51 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o > 5.35560600 GHz
16
dB/ = CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5057 MHz % dB -26.00 dB
Transmit Freq Error  -117.675 kHz
% ¢B Bandwidth 58.582 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 80:04:17 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o ] 5.35560600 GHz
16
dB/ 2 S5 CF Step
Offst [ 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.4301 MHz X dB 2600 &5
Transmit Freq Error  -56.430 kHz
% ¢B Bandwidth 51.525 MHz*
|

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 92:15:45 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " N 5.35500000 GHz
16
dB/ CF Step
Offst i 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.1290 MHz % dB -26.00 dB
Transmit Freq Error  -133.279 kHz
% ¢B Bandwidth 43,108 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 82:17:52 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P | 5.35500008 GHz
16
dB/ CF Step
Offst |7 W 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.310 80 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.9834 MHz % dB -26.00 dB
Transmit Freq Error  -38.196 kHz
% ¢B Bandwidth 49,843 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
# Agilent 20:36:29 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log N 555560000 GHz
16
dB/ > CF Step
Offst T 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6722 MHz % dB -26.00 dB
Transmit Freq Error  -167.304 kHz
% ¢B Bandwidth 51.851 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
% Agilent 28:38:39 Mar 8§, 2612 R T |Freq/Channe|
|
- Center Freq
Ch Freq  5.51 Ghz Trig Free || 5 51900000 Gz
Occupied Bandwidth | |
StartFreq
546500088 GHz
Ref 26 dBm #Atten 26 dB
#Peak T T StopFreq
Log R ! [ 5.55500088 GHz
18
dB/ > CF Step
Offst [ 9.00000008 MHz
24.5 Auto Man
dB
Freq Offset
Center 5.510 60 GHz Span 90 Mz || ©-00900000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6043 MHz % dB -26.00 dB
Transmit Freq Error  -137.979 kHz
% ¢B Bandwidth 50,682 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
% Agilent 17:33:33 Mar 8§, 2612 R T |Freq/Channe|
|
- Center Freq
Ch Freq 5.5 GHz Trig Free || 5 51900000 Gz
Occupied Bandwidth | |
| StartFreq
546500088 GHz
Ref 26 dBm #Atten 26 dB
#Peak StopFreq
Log .. 5.55500088 GHz
16 b
dB/ 3 = CF Step
Offst 9.00000008 MHz
24.5 ~|Auto Man
dB
Freq Offset
Center 5.510 60 GHz Span 90 Mz || ©-00900000 Hz

#Res BH 620 kHz #UBH 1.8 MHz  #Sweep 500 ms (16681 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
37.7973 MHz % dB -26.00 dB
Transmit Freq Error  -197.812 kHz
% dB Banduidth 53.489 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
. Agilent 17:37:37 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag B RO D R 5.50500008 GHz
16
dB/ = = CF Step
Offst 9.00006000 MHz
Offst [ — Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6845 MHz % dB -26.00 dB
Transmit Freq Error 36,008 kHz
% ¢B Bandwidth 48,811 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
# Agilent 11:12:24 Mar 7, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log py ° 5.59560600 GHz
16 oy
dB/ = i CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.2136 MHz % dB -26.00 dB
Transmit Freq Error  -584.658 kHz
% ¢B Bandwidth 73.588 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
. Agilent 11:32:45 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.59500000 GHz
16
dB/ - = S CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.8999 MHz % dB -26.00 dB
Transmit Freq Error  -486.513 kHz
% ¢B Bandwidth 71.433 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
. Agilent 20:45:56 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log o -~ 559560600 GHz
18 3
dB/ CF Step
Offst 9.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
13.4784 MHz % dB -26.00 dB
Transmit Freq Error  -G3.014 kHz
% ¢B Bandwidth 85.627 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
H Agilent 20:47:14 Mar 25, 2611

R T |Freq/ChanneI

Ch Freq 5.55GHz

Center Freq

Trig Free |l ¢ coonpaon GHz

Occupied Bandwidth

StartFreq
5.50500000 GHz

Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & ° J 5.59560000 GHz
16 5 b
dB/ CF Step
Offst 9.00000008 MHz
225 Auto Man
dB

Freq Offset

Center 5.55@ 88 GHz

#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
A0.6161 MHz % dB -26.00 dB
Transmit Freq Error  -2908.906 kHz
% ¢B Bandwidth 82,685 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
% Agilent 11:14:41 Mar 7, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log po s 571560600 GHz
1@
dB/ i = CF Step
Offst | “al[ 9.00006000 MHz
245 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5678 B0 GHz Span 98 MHz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.2063 MHz % dB -26.00 dB
Transmit Freq Error  -253.796 kHz
% ¢B Bandwidth £3.577 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
. Agilent 11:33:37 Mar 7, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T Stop Freq
Log o ' s 571560000 GHz
16
dB/ ¥ - CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0894 MHz % dB -26.00 dB
Transmit Freq Error  -212.946 kHz
% ¢B Bandwidth £3.618 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
# Agilent 10:46:39 Mar 7, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < 571560008 GHz
16
dB/ CF Step
Offst || 9-06000006 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6985 MHz % dB -26.00 dB
Transmit Freq Error  -151.528 kHz
% ¢B Bandwidth 48,433 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 11:62:52 Mar 7, 2612 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak T Stop Freq
Log .3 ] r 571560008 GHz
1@
dB/ 2 £ CF Step
Offst @it =TT T T e 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.670 00 GHz Span 90 MHz || 0-00000000 Hz
#Res BH 518 kHz #WBHW 1.5 MHz  #Sweep 580 ms (1081 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
36.6482 MHz % dB -26.00 dB
Transmit Freq Error  -13.311 kHz
% dB Bandwidth 48.287 MHz*
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3.1.6 Test Result of 99% Occupied Bandwidth

<Antenna 3 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11a
99% Occupied Bandwidth (MHz)
Channel AL EY Pass/Fail
(MHz) SISO
Chain A Chain B
52 5260 17.9360 19.0225 N/A
60 5300 18.9794 18.8728 N/A
64 5320 18.1301 18.0231 N/A
100 5500 17.9857 17.9932 N/A
116 5580 18.2165 17.8433 N/A
140 5700 17.8917 17.4982 N/A
99% Occupied Bandwidth Plot on 802.11a Channel 52 - Chain A
% Agilent 23:47:36 Var 8, 2012 R T |Fre§/ChanneI
| |
Ch Freq 5.26 GHz Trig Free Il 5 gg(?(}gorozrg?_‘z
Occupied Bandwidth I I I '
I Start Freq
| 5.23500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp T T I Stop Freq
Log | < | 5.28500000 GHz
10 > -
dB/ an CF Step
Offst 1| 5.00000000 MHz
23.9 Auto Van)
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
17.9360 MHz xdB 260043
Transmit Freq Error -90.563 kHz
x dB Bandwidth 27.914 NHz*
|
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99% Occupied Bandwidth Plot on 802.11a Channel 52 - Chain B

Agilent 23:50:13 Mar 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq 526 GHz Trig_Free |l 5 26000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.23500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp [_porFoyinerh g Stop Freq
Log , 5.28500000 GHz
10 [ . —
dB/ [ Wi CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
0.00000000 Hz

Center 5.260 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
19.0225 MHz xde  -26.00d8
Transmit Freq Error 16.045 kHz
x dB Bandwidth 37.163 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 60 - Chain A

Agilent 23:47:12 Var 8, 2012 | Freé/ChanneI

: R T
| Center Freq
Ch Freq 5.3 GHz | Tl"g F'Iee 5.30000000 GHz

Occupied Bandwidth

I Start Freq

5.27500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp i e e T W | Stop Freq
Log ¥ 5.32500000 GHz
10 TR L AT o
aB I o CF Step
Offst 5.00000000 VHz
23.9 Auto Van
dB

Freq Offset

Center 5.300 00 GHz Span 50 MHz || ©-00000000 Hz

#VBW 3 MHz Sweep 1 ms (1001 pts)

#Res BW 1 MHz
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 92.00% |||on off

xdB  -26.00 dB

18.9794 MHz
Transmit Freq Error -61.900 kHz
x dB Bandwidth 33.527 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.
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Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 60 - Chain B

Agilent 23:50:31 Mar 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.3 GHz | Tl"g F'Iee 5.30000000 GHz

Occupied Bandwidth

| I Start Freq
5.27500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp i e e S Stop Freq
Log ¢ 5.32500000 GHz
10 o) T, Mo
dB/ for ;Y CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
0.00000000 Hz

Center 5.300 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
18.8728 MHz xde  -26.00d8
Transmit Freq Error -32.999 kHz
x dB Bandwidth 36.568 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 64 - Chain A

Agilent 23:46:30 Mar 8, 2012 | Freé/ChanneI

: R T
| Center Freq
ChFreq  5.32GHz | Tl"g F'Iee 5.32000000 GHz

Occupied Bandwidth

I Start Freq
5.29500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp | IRPPRRTY ST YO P Stop Freq
Log bl < 5.34500000 GHz
10 L inene
1hedd T
s/ | Tl g~ vy CF Step
offst [T b ~Ir‘ 5.00000000 VHz
23.9 Auto Van
dB
Freq Offset
Center 5.320 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off

xdB  -26.00 dB

18.1301 MHz
Transmit Freq Error -141.130 kHz
x dB Bandwidth 26.455 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11a Channel 64 - Chain B

Adgilent 23:50:57 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 532 GHz Trig_Free |l 5 3000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.29500000 GHz

Ref 20 dBm #Atten 20 dB

#Samp o bolsrind] PV Stop Freq
Log hd ° 5.34500000 GHz
10 T e
i (N L2 TN CFS
dB/ T i) T tep
offst | || 5.00000000 VHz
23.9 Auto NMan
dB
Freq Offset
Center 5.320 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
18.0231 MHz xd8 260008
Transmit Freq Error -74.260 kHz
x dB Bandwidth 26.239 NHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 100 - Chain A

Adgilent 23:45:56 Var 8, 2012 | Freé/ChanneI

: R T
{ Center Freq
ChFreq  55GHz Trig_Free |l 5 50000000 GHz
Occupied Bandwidth | I I

Start Freq
5.47500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log [ "o 5.52500000 GHz
10 Ww
<

dey 1 M CF Step
Offst [ jpmb{B T —{| 5.00000000 MHz
24.5 Tl|Aute Man|
dB

Freq Offset

Span 50 MHz 0.00000000 Hz

Sweep 1 ms (1001 pts)

Center 5.500 00 GHz
#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz
Signal Track
QGcc BW % Pwr 99.00 % |llon Off

xdB  -26.00 dB

Report No. : FR092308-08

17.9857 MHz
Transmit Freq Error -40.029 kHz
x dB Bandwidth 26.049 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11a Channel 100 - Chain B

Agilent 23:51:32 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  55GHz Trig_Free |l 5 50000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.47500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log '9” K 5.52500000 GHz
10 i ¥
ds/ T L l"w — ; CF Step
Offst (i iy L 5.00000000 NHz
24.5 Auto Van|
dB

Freq Offset

0.00000000 Hz

Center 5.500 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
17.9932 MHz X 200008
Transmit Freq Error -64.571 kHz
x dB Bandwidth 26.712 NHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 116 - Chain A

Agilent 23:45:25 Var 8, 2012 | Freé/ChanneI

: R T
{ Center Freq
ChFreq 558 GHz Trig_Free |l 5 58000000 GHz
Occupied Bandwidth | I I

Start Freq
5.55500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp D e e o e Stop Freq
Log o 5.60500000 GHz
By 1 Ll IV

10 TR A T Hy ’“‘”«ﬁ - —
dB/ ' VNl €p
offst |_ Il 5.00000000 MHz
24.5 Auto Van|
dB

Freq Offset

Center 5.580 00 GHz 0.00000000 Hz

#Res BW 1 MHz

Occupied Bandwidth

Span 50 MHz
#VBW 3 MHz Sweep 1 ms (1001 pts)
Signal Track
QGcc BW % Pwr 99.00 % |llon Off

xdB  -26.00 dB

18.2165 MHz
Transmit Freq Error -84.435 kHz
x dB Bandwidth 35.392 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11a Channel 116 - Chain B

Agilent 23:52:05 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 558 GHz Trig_Free |l 5 58000000 GHz
Occupied Bandwidth | I I
| I Start Freq
5.55500000 GHz

Ref 20 dBm #Atten 20 dB

#Samp | T R e sy | Stop Freq
Log M? X 5.60500000 GHz
10 A W"’HM MW‘ T
dB/ g i m\hw CF Step
Offst 5.00000000 MVHz
24.5 Auto NMan
dB

Freq Offset

0.00000000 Hz

Center 5.580 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
17.8433 MHz xde  -26.00d8
Transmit Freq Error -29.666 kHz
x dB Bandwidth 32.267 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 140 - Chain A

Agilent 23:44:51 Var 8, 2012 | Freé/ChanneI

. RL
{ Center Freq
ChFreq  57GHz Trig_Free |l 5 70000000 GHz
Occupied Bandwidth | I I

Start Freq
5.67500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log & "o 5.72500000 GHz
b “re;

10 4 N
dB/ ,‘#MW vman CF Step
offst il P || 5-00000000 VHz
245 |- “lauto Van
dB

Freq Offset
Center 5.700 00 GHz Span 50 MH || 000000000 Hz

#VBW 3 MHz Sweep 1 ms (1001 pts)

#Res BW 1 MHz
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 92.00% |||on off

xdB  -26.00 dB

17.8917 MHz
Transmit Freq Error -104.568 kHz
x dB Bandwidth 26.688 VHz*

Copy right 2000-2010 Agilent Technologies

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number

Report Version

Report No. : FR092308-08

: 353 of 812
Report Issued Date : May 17, 2012
. Rev. 05
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99% Occupied Bandwidth Plot on 802.11a Channel 140 - Chain B

i Agilent 23:52:30 Var 8, 2012 R T |Fre§/ChanneI
| |
" Center Freq
Ch Freq 5.7 GHz Trig Free I| 5.70000000 GHz
Occupied Bandwidth | I |
I Start Freq
5.67500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log - © 5.72500000 GHz
Im
10 Wl M o
ds/ ! " €p
Offst MPW ||| 5.00000000 MHz
245 ~TMjAuto Man|
dB
Freq Offset
Center 5.700 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 92.00% |||on ot
17.4982 MHz x5 260008
Transmit Freq Error -97.738 kHz
x dB Bandwidth 24.710 NHz*
Copy right 2000-2010 Agilent Technologies
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
99% Occupied Bandwidth (MHz)
Frequency .
Channel Pass/Fail
(MHz) SISO
Chain A Chain B
52 5260 19.2383 19.1573 N/A
60 5300 18.9919 19.4962 N/A
64 5320 19.0219 19.0281 N/A
100 5500 18.7831 18.7533 N/A
116 5580 18.9741 18.8381 N/A
140 5700 18.8300 18.7250 N/A
99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
52 - Chain A
i Agilent 23:41:41 Var 8, 2012 R T |Fre§/ChanneI
I II|
Ch Freq 5.26 GHz Trig Free 5 gggggoﬁgﬂiz
Occupied Bandwidth I I I '
I Start Freq
| 5.23500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp JN ] T Stop Freq
Log )id < J 5.28500000 GHz
;g/ ALk o CF Step
Offst 5.00000000 MHz
23.9 Auto Van
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
i i Signal Track
Occupied Bandwidth Ccc BW % Pur 99.00% |[fon Joird
19.2383 MHz xdB 260008
Transmit Freq Error -117.860 kHz
x dB Bandwidth 33.078 VHz*
|
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

Report No. : FR092308-08

52 - Chain B

Agilent 23:55:34 Var 8, 2012

I Freé/ChanneI

Ch Freq 5.26 GHz

Occupied Bandwidth |

R T
" Center Freq
Tl"g F'Iee I|| 5.26000000 GHz

I Start Freq
5.23500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp AOTAMA VR IR R, Stop Freq
Log A 5.28500000 GHz
10 Sl VN -
dB/ il CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
19.1573 MHz xd8 260048
Transmit Freq Error 4.374 kHz
x dB Bandwidth 35.169 VHz*

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

60 - Chain A

Agilent 23:42:09 WVar 8, 2012

I Freé/ChanneI

Ch Freq 5.3 GHz

Occupied Bandwidth |

R T
" Center Freq
Tl"g F'Iee I|| 5.30000000 GHz

I Start Freq
5.27500000 GHz

Center 5.300 00 GHz
#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz

Ref 20 dBm #Atten 20 dB
#Samp [tk Mo A i Stop Freq
Log J w 5.32500000 GHz
10 Dt "
dBY el LTI CF Step
Offst 5.00000000 VHz
239 Auto Man|
dB
Freq Offset
0.00000000 Hz

Sweep 1 ms (1001 pts)

Occ BW % Pwr

18.9919 MHz x dB
Transmit Freq Error -12.932 kHz
x dB Bandwidth 27.679 VHz*

Copy right 2000-2010 Agilent Technologies

Span 50 MHz
Signal Track
99.00 % ||lon Off
-26.00 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
60 - Chain B

Agilent 23:54:54 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.3 GHz | Tl"g F'Iee 5.30000000 GHz

Occupied Bandwidth

| I Start Freq
5.27500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp D M T ey Stop Freq
Log W 5.32500000 GHz
10 Wﬂwﬁw. Wy TH
as/ [ ! CF Step
Offst 5.00000000 VHz
23.9 Auto Man|
dB
Freq Offset
0.00000000 Hz

Center 5.300 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
19.4962 MHz xde  -26.00d8
Transmit Freq Error -22.878 kHz
x dB Bandwidth 41.033 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
64 - Chain A

Agilent 23:42:29 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
ChFreq  5.32GHz | Tl"g F'Iee 5.32000000 GHz

Occupied Bandwidth
I Start Freq
5.29500000 GHz

xdB  -26.00 dB

Ref 20 dBm #Atten 20 dB
#Samp | TV g otan, Stop Freq
Log W 5.34500000 GHz
10 m ‘m" '%M Ll
LTI P L s, % e CF Step
Offst | Pl 5.00000000 MHz
23.9 Auto Van|
dB
Freq Offset
Center 5.320 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off

19.0219 MHz
Transmit Freq Error -103.031 kHz
x dB Bandwidth 27.721 NHz*

Copy right 2000-2010 Agilent Technologies

SPORTON INTERNATIONAL INC.
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SPORTON LAB.
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Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
64 - Chain B

Agilent 23:54:26 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
ChFreq  5.32GHz | Tl"g F'Iee 5.32000000 GHz

Occupied Bandwidth

| I Start Freq
5.29500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp ETTPT IS TS N Stop Freq
Log ’ 5.34500000 GHz
0 et Mg
4B/ W P T CF Step
offst |__ 44| 5.00000000 MHz
23.9 Auto NMan
dB

Freq Offset
Center 5.320 00 GHz Span 50 MH || 000000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
19.0281 MHz xdB 26,0008
Transmit Freq Error -59.754 kHz
x dB Bandwidth 28.181 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
100 - Chain A

Agilent 23:43:10 Mar 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.5 GHz | Tl"g F'Iee 5.50000000 GHz

Occupied Bandwidth
I Start Freq
5.47500000 GHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Center 5.500 00 GHz
#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz
Signal Track
Occ BW % Pwr 99.00 %

xdB  -26.00 dB

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log i A i " 5.52500000 GHz
10 e Nl oy o
dB/ LMWM Ui CF Step
Offst L i MW 5.00000000 NHz
245 | Auto Van|
dB
Freq Offset
0.00000000 Hz

On Off

18.7831 MHz
Transmit Freq Error -86.386 kHz
x dB Bandwidth 27.071 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
100 - Chain B

Agilent 23:53:51 Var 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq  55GHz Trig_Free |l 5 50000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.47500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp| I T Stop Freq
Log MI?”"‘" . el 5.52500000 GHz
10 j I
dB/ s < CF Step
Offst  [uhawar I || 5.00000000 wHz
24.5 Auto Van|
dB
Freq Offset
Center 5.500 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
18.7533 MHz xdB  -26.00 dB

Transmit Freq Error 9.548 kHz
x dB Bandwidth 27.249 VHz*

|

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
116 - Chain A

Copy right 2000-2010 Agilent Technologies

Agilent 23:43:37 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 558 GHz Trig_Free |l 5 58000000 GHz
Occupied Bandwidth | I I
| I Start Freq
5.55500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp ~TR vy T Ty Stop Freq
Log B 5.60500000 GHz
10 Sl .w.hgm LN TR
dB/ WN‘W — CF Step
Offst 5.00000000 MHz
24.5 Auto Man|
dB
Freq Offset
Center 5.580 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
18.9741 MHz xds  -20.00dB
Transmit Freq Error 30.476 kHz
x dB Bandwidth 38.429 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

116 - Chain B

Agilent 23:53:28 Var 8, 2012

Ch Freq
Occupied Bandwidth

5.58 GHz

R T
Trig Free I|
|

I Freé/ChanneI

Center Freq
5.58000000 GHz

Start Freq
5.55500000 GHz

Center 5.580 00 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB Stop

ﬁ; " i h.»wwwwm%’m 5.6050(?(5)0 E&z
Offst 5.00000000 MHz
24.5 Auto Man|
" | Freq Offset

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
18.8381 MHz xdB 260008
Transmit Freq Error -41.738 kHz
x dB Bandwidth 33.381 VHz*

0.00000000 Hz

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

140 - Chain A

Agilent 23:44:02 Var

8, 2012

Ch Freq
Occupied Bandwidth

5.7 GHz

I Freé/ChanneI

R T
" Center Freq
Tl"g F'Iee I|| 5.70000000 GHz

Start Freq
5.67500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log M B “’?h 5.72500000 GHz
10 > ‘ n
dB/ o "“Mpﬁﬁ ‘ CF Step
Offst [yt || 5.00000000 MHz
24.5 ‘ Auto Man|
dB

Freq Offset
Center 5.700 00 GHz Span 50 MHz || ©-00000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
18.8300 MHz xdB  -2600d3
Transmit Freq Error -18.567 kHz
x dB Bandwidth 27.068 VHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

140 - Chain B

% Agilent 23:52:56 Nar 8, 2012

Ch Freq 5.7 GHz

Occupied Bandwidth

R T
Trig Free I|
|

| Freé/ChanneI

Center Freq
5.70000000 GHz

Start Freq
5.67500000 GHz

Occ BW % Pwr

Occupied Bandwidth

18.7250 MHz x dB
Transmit Freq Error -26.254 kHz
x dB Bandwidth 26.443 VHz*

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log et s Lt e\ 5.72500000 GHz
10 i
dB/ ')W 5 CF Step
Offst M‘W‘"n i, ||| 500000000 MHz
245 o Auto Man|
dB

Freq Offset
Center 5.700 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)

99.00 %
-26.00 dB

Signal Track
On Off

SPORTON INTERNATIONAL INC.
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FCC

SPORTON LAB.

RF Test Report

Report No. : FR092308-08

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
99% Occupied Bandwidth (MHz)
Channel AL EY Pass/Fail
(MHz) SISO
Chain A Chain B
54 5270 37.3367 39.7028 N/A
62 5310 36.8222 36.8410 N/A
102 5510 36.7379 36.8956 N/A
110 5550 47.2826 37.2410 N/A
134 5670 36.9816 37.0869 N/A
99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
54 - Chain A
i Agilent 23:40:37 Var 8, 2012 R T |Fre§/Channe|
I II|
Ch Freq 5.27 GHz Trig Free 5 ;:?(?(;ggof)rg?—iz
Occupied Bandwidth I I I '
|| Start Freq
5.22500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp | Stop Freq
Log | 5.31500000 GHz
10 = « J
dB/ [kt ey CF Step
Offst 9.00000000 MHz
23.9 Auto Van
dB
Freq Offset
Center 5.270 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
i i Signal Track
Occupied Bandwidth Qcc BW % Pur 90.00% |||on off
37.3367 MHz xds  -26.00d8
Transmit Freq Error -112.949 kHz
x dB Bandwidth 60.843 VHz*
|
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

54 - Chain B

Agilent 23:56:31 Mar 8, 2012

Ch Freq

5.27 GHz

Occupied Bandwidth |

I Freé/ChanneI

R T
" Center Freq
Tl"g F'Iee I|| 5.27000000 GHz

Start Freq
5.22500000 GHz

#Res BW 1 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Occupied Bandwidth

39.7028 MHz

-318.278 kHz
80.842 VHz*

Copy right 2000-2010 Agilent Technologies

Occ BW % Pwr

Ref 20 dBm #Atten 20 dB
#Samp YT YTV TS " Stop Freq
Log 5.31500000 GHz
10 _\" YR ia, —‘w n
4B/ e CF Step
Offst 9.00000000 MHz
23.9 Auto Van|
dB

Freq Offset
Center 5.270 00 GHz Span 90 MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

99.00 %
xdB  -26.00 dB

On Off

Signal Track

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

62 - Chain A

Agilent 23:40:04 WVar 8, 2012

Ch Freq

5.31 GHz

Occupied Bandwidth |

I Freé/ChanneI

R T
" Center Freq
Tl"g F'Iee I|| 5.31000000 GHz

I Start Freq
5.26500000 GHz

#Res BW 1 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Occupied Bandwidth

36.8222 MHz

-71.630 kHz
49.929 VHz*

Copy right 2000-2010 Agilent Technologies

Occ BW % Pwr

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log QN v ~ 1y 5.35500000 GHz
10 o \
WM‘ Wi 4, e

dB/ Ln L S CF Step
Offst el LT 9.00000000 MHz
23.9 Auto Van|
dB

Freq Offset
Center 5.310 00 GHz Span 90 MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

99.00 %
xdB  -26.00 dB

Signal Track
On Off|
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
62 - Chain B

Agilent 23:57:12 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  5.31GHz Trig_Free |l 5 31000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.26500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log ?rw\w“ : > 5.35500000 GHz
10 ;
ds/ WW Pl CF Step
Offst  [o ol il 1 l| o-00000000 MHz
23.9 Auto Van|
dB

Freq Offset

Center 5.310 00 GHz Span 90 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
36.8410 MHz xdB  -2600d3
Transmit Freq Error -61.397 kHz
x dB Bandwidth 49.877 NHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
102 - Chain A

Agilent 23:39:37 WVar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 551 GHz Trig_Free |l 5 51000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.46500000 GHz

Center 5.510 00 GHz 0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log N . R 5.55500000 GHz
10 M
dB/ > A 1“'& CF Step
offst |, ' % — 9.00000000 MHz
245 | T |fAute WVan)
dB

Freq Offset

Span 90 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
36.7379 MHz xdB  -2600d3
Transmit Freq Error -42.516 kHz
x dB Bandwidth 52.144 VHz*

Copy right 2000-2010 Agilent Technologies
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

102 - Chain B

Agilent 23:57:43 Var 8, 2012

Ch Freq
Occupied Bandwidth

5.51 GHz

I Freé/ChanneI

R T
" Center Freq
Tl"g F'Iee I|| 5.51000000 GHz

I Start Freq
5.46500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log P DT I | 5.55500000 GHz
10
dey —t mﬁ“}‘w - CF Step
Offst A 1"l ||| 9-00000000 MHz
245 | i Tlfauto WVan|
dB
Freq Offset
Center 5.510 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
36.8956 MHz xde 260008
Transmit Freq Error -53.222 kHz
x dB Bandwidth 49.823 VHz*

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

110 - Chain A

Agilent 23:38:47 WVar 8, 2012

Ch Freq
Occupied Bandwidth

5.55 GHz

RL
Trig Free I|
|

I Freé/ChanneI

Center Freq
5.55000000 GHz

Start Freq
5.50500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp e T TSR T T e Stop Freq
Log o e 5.59500000 GHz
10 ki i o ka2, TR PN
dB/ CF Step
Offst 9.00000000 MHz
24.5 Auto Van
dB

Freq Offset
Center 5.550 00 GHz Span 90 MHz || ©-00000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
47.2826 MHz xde  -26.00d8
Transmit Freq Error -1.176 VHz
x dB Bandwidth 83.005 VHz*
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
110 - Chain B

Agilent 23:58:10 Mar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  555GHz Trig_Free |l 5 55000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.50500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp PN Stop Freq
Log b © 5.59500000 GHz
10 AP M ‘kw el
de/ [ g CF Step
Offst 9.00000000 MHz
24.5 Auto Van|
dB

Freq Offset
Center 5.550 00 GHz Span 90 MHz || ©-00000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
37.2140 MHz xdB 26,0008
Transmit Freq Error -14.507 kHz
x dB Bandwidth 65.668 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
134 - Chain A

Agilent 23:38:19 Mar 8, 2012 | Freé/ChanneI

R T
| Center Freq
ChFreq 567 GHz | Tl"g F'Iee 5.67000000 GHz

Occupied Bandwidth

| I Start Freq
5.62500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log e [T sy 4 5.71500000 GHz
1 o
dB/ T WM ks W CF Step
Offst el ‘ iy 9.00000000 NHz
24.5 Auto an|
dB
Freq Offset
0.00000000 Hz

Span 90 MHz
Sweep 1 ms (1001 pts)

Center 5.670 00 GHz
#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz
Signal Track
QGcc BW % Pwr 99.00 % |llon Off

xdB  -26.00 dB

Report No. : FR092308-08

36.9816 MHz
Transmit Freq Error 9.469 kHz
x dB Bandwidth 49.369 VHz*

Copy right 2000-2010 Agilent Technologies
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seonron tas.  FCC RF Test Report Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
134 - Chain B

i Agilent 23:58:33 Mar 8, 2012 R T |Fre§/ChanneI
| |
" Center Freq
Ch Freq 5.67 GHz Trig Free I| 5.67000000 GHz
Occupied Bandwidth | |
I Start Freq
5.62500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log A AR AP BT 5.71500000 GHz
10 N Mg
dB/ ”‘Jé Lad € y ) CF Step
Offst (A LY 9.00000000 MHz
24.5 Auto Man|
dB
Freq Offset
Center 5.670 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
37.0869 MHz X 260008
Transmit Freq Error -5.438 kHz
x dB Bandwidth 51.998 NHz*
Copy right 2000-2010 Agilent Technologies
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08
<Antenna 4 for 3.3vV>
Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
99% Occupied Bandwidth (MHz)
Channel Frequency Pass/Fail
(MHz) MIMO (2Tx)
Chain A+B(A) Chain A+B(B)
52 5260 18.9541 19.7425 N/A
60 5300 18.8785 19.4248 N/A
64 5320 17.8198 17.7515 N/A
100 5500 17.8514 17.8907 N/A
116 5580 18.3131 18.0222 N/A
140 5700 17.7711 17.6155 N/A
99% Occupied Bandwidth Plot on 802.11a Channel 52 - Chain
A+B(A)
i Agilent 23:08:13 Mar 8, 2012 R T |Fre§/ChanneI
I ]
Ch Freq 5.26 GHz Trig Free 5 ggggg;jgﬂiz
Occupied Bandwidth I I '
I Start Freq
| 5.23500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp [ ] T Stop Freq
Log © o || 5.28500000 GHz
32}/ i huit? CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00% [fon off,
18.9541 MHz xdB  2600d8
Transmit Freq Error -37.379 kHz
x dB Bandwidth 35.733 VHz*
|
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 52 - Chain
A+B(B)

Agilent 21:47:18 W~ar 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq 526 GHz Trig_Free |l 5 56000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.23500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp P e T e el | Stop Freq
Log ) 5.28500000 GHz
10 it L ‘ g e
ds/ | L CF Step
Offst 5.00000000 MVHz
23.9 Auto NMan
dB

Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
19.7425 MHz xde  -26.00d8
Transmit Freq Error 23.722 kHz
x dB Bandwidth 40.965 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 60 - Chain
A+B(A)

Agilent 23:08:50 Mar 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.3 GHz | Tl"g F'Iee 5.30000000 GHz

Occupied Bandwidth
I Start Freq
5.27500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp YT TV Y T Stop Freq
Log W < 5.32500000 GHz
10 e st Mo —
de/ [ . CF Step
Offst 5.00000000 MHz
23.9 Auto Nan
dB
Freq Offset
Center 5.300 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
18.8785 MHz xds 260008
Transmit Freq Error 22.300 kHz
x dB Bandwidth 36.374 NHz*

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 60 - Chain
A+B(B)

Agilent 21:46:27 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.3 GHz | Tl"g F'Iee 5.30000000 GHz

Occupied Bandwidth
I Start Freq
5.27500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp P L LA T Stop Freq
Log > g 5.32500000 GHz
10 mw;_xw“ Pl 0 VAWJVW.(K,M
/[t o CF Step
Offst 5.00000000 MVHz
23.9 Auto NMan
dB
Freq Offset
0.00000000 Hz

Center 5.300 00 GHz

Copy right 2000-2010 Agilent Technologies

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
19.4248 MHz xde  -26.00d8
Transmit Freq Error -60.971 kHz
x dB Bandwidth 39.438 VHz*

99% Occupied Bandwidth Plot on 802.11a Channel 64 - Chain

A+B(A)
Agilent 23:09:32 Var 8, 2012 R T |Freg/Channel
|
" Center Freq
ChFreq  532GHz T Free | 5 32000000 GHz
Occupied Bandwidth | I I

Start Freq
5.29500000 GHz

#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth

17.8198 MHz
Transmit Freq Error -51.759 kHz
x dB Bandwidth 26.656 VHz*

Copy right 2000-2010 Agilent Technologies

Occ BW % Pwr

Ref 20 dBm #Atten 20 dB
#Samp | ] Stop Freq
Log |9 Kal 5.34500000 GHz
10 - WV‘WM Wi
] A YAyl

B/ [T Nehnli CF Step
ofrst [ #H| 500000000 VHz
23.9 Auto Van
dB

Freq Offset
Center 5.320 00 GHz Span 50 MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

99.00 %
xdB  -26.00 dB

Signal Track
On Off
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 64 - Chain
A+B(B)

Agilent 21:45:42 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 532 GHz Trig_Free |l 5 3000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.29500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp JVN " Stop Freq
Log b4 K3 5.34500000 GHz
il
5 . — LTV W CF Step
dB/ b
offst —Edanlll 5 00000000 iz
23.9 Auto Van|
dB
Freq Offset
0.00000000 Hz

Center 5.320 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
17.7515 MHz X 200008
Transmit Freq Error -12.294 kHz
x dB Bandwidth 27.416 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 100 - Chain
A+B(A)

Agilent 23:10:32 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.5 GHz | Tl"g F'Iee 5.50000000 GHz

Occupied Bandwidth

| I Start Freq
5.47500000 GHz

Ref 20 dBm #Atten 20 dB s F
#Samp top Freq
Log o T 0 5.52500000 GHz
e/ L gL CF Step
offst Wy 5.00000000 VHz
245 Auto NMan
dB
Freq Offset
0.00000000 Hz

Span 50 MHz
Sweep 1 ms (1001 pts)

Center 5.500 00 GHz
#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz
Signal Track
QGcc BW % Pwr 99.00 % |llon Off

xdB  -26.00 dB

17.8514 MHz
Transmit Freq Error 40.315 Hz
x dB Bandwidth 25.871 VHz*

Copy right 2000-2010 Agilent Technologies

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number
Report Issued Date
Report Version

1 371 0of 812

: May 17, 2012

. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. :

FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 100 - Chain
A+B(B)

Agilent 21:44:35 Var 8, 2012 | Freé/ChanneI

R T
| Center Freq
Ch Freq 5.5 GHz | Tl"g F'Iee 5.50000000 GHz

Occupied Bandwidth
I Start Freq
5.47500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log ¢ "ol 5.52500000 GHz
10 it Ty
e X CF St

dB/ I ' MHMW ' UW‘W\HM ep
Offst i YA, 5.00000000 NHz
245 | Auto Van|
dB

Freq Offset
Center 5.500 00 GHz Span 50 MHz || ©-00000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
17.8907 MHz xde  -26.00d8
Transmit Freq Error 35.850 kHz
x dB Bandwidth 25.311 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11a Channel 116 - Chain
A+B(A)

Agilent 23:11:13 ~ar 8, 2012

Occupied Bandwidth |

| Freé/ChanneI

R T
| Center Freq
ChFreq 558 GHz Tl"g F'Iee 558000000 GHz

Ref 20 dBm #Atten 20 dB

I Start Freq
5.55500000 GHz

#VBW 3 MHz Sweep 1 ms (1001 pts)

#Res BW 1 MHz

Signal Track
Occupied Bandwidth ignal Trac

Occ BW % Pwr 99.00 %
xdB  -26.00 dB

18.3131 MHz
Transmit Freq Error -71.369 kHz
x dB Bandwidth 31.681 VHz*

Copy right 2000-2010 Agilent Technologies

#Samp [ it N N Stop Freq
Log W © 5.60500000 GHz
10 i W%%M <
dB/ | Y R CF Step
Offst “itfl| 5.00000000 MHz
24.5 Auto Van|
dB

Freq Offset
Center 5.580 00 GHz Span 50 MHz || ©-00000000 Hz

On Off
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 116 - Chain

A+B(B)

Agilent 21:43:44

Var 8, 2012

Ch Freq

5.58 GHz

Occupied Bandwidth |

| Freé/ChanneI

RL
" Center Freq
Tl"g F'Iee I|| 5.58000000 GHz

I Start Freq
5.55500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp| " " " Stop Freq
Log & © 5.60500000 GHz
10 N Mw
dB/ P ki gy CF Step
offst [~ 1 5.00000000 MHz
24.5 Auto NMan
dB
Freq Offset
0.00000000 Hz

Center 5.580 00 GHz

Copy right 2000-2010 Agilent Technologies

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
18.0222 MHz xde  -26.00d8
Transmit Freq Error 49.550 kHz
x dB Bandwidth 26.379 VHz*

99% Occupied Bandwidth Plot on 802.11a Channel 140 - Chain

A+B(A)

Agilent 23:11:39 Mar 8, 2012

Ch Freq

5.7 GHz

Occupied Bandwidth |

R T
Trig Free I|
|

| Freé/ChanneI

Center Freq
5.70000000 GHz

Start Freq
5.67500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log DS s A Y 5.72500000 GHz
10 |
dB/ . um&“"w"‘ A CF Step
Offst  fuausdys W MW?’T\, 5.00000000 MHz
24.5 Auto Van|
dB
Freq Offset
Center 5.700 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
17.7711 MHz xdB  -26.00dB
Transmit Freq Error -18.367 kHz
x dB Bandwidth 25,086 NHz*

Copy right 2000-2010 Agilent Technologies

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number

Report Issued Date : May 17, 2012

Report Version

1 373 of 812

. Rev. 05



seomron 1as.  FCC RF Test Report

Report No. : FR092308-08

99% Occupied Bandwidth Plot on 802.11a Channel 140 - Chain

A+B(B)

% Agilent 21:42:51 Var 8, 2012

| Freé/ChanneI

Ch Freq 5.7 GHz

Occupied Bandwidth |

R T
" Center Freq
Tl"g F'Iee I|| 5.70000000 GHz

I Start Freq
5.67500000 GHz

Center 5.700 00 GHz
#Res BW 1 MHz #VBW 3 MHz
Occupied Bandwidth
17.6155 MHz

Transmit Freq Error 14.692 kHz
x dB Bandwidth 25.018 VHz*

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log ¢ "o 5.72500000 GHz
10 M Moo
ds/ — A - — - CF Step
Offst o bF T M"WM;M‘ 5.00000000 MVHz
245 | “Nl|aute Van|
dB

Freq Offset

Span 50 MHz 0.00000000 Hz

Sweep 1 ms (1001 pts)
Signal Track
On Off

|

Occ BW % Pwr 99.00 %
xdB  -26.00 dB

SPORTON INTERNATIONAL INC.
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FCCRF

SPORTON LAB.

Test Report

Report No. : FR092308-08

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequency 99% Occupied Bandwidth (MHz) _
Channel Pass/Fail
(MH2) MIMO (2Tx)
Chain A+B(A) Chain A+B(B)
52 5260 19.5009 19.8839 N/A
60 5300 19.1816 19.2387 N/A
64 5320 18.6972 18.6347 N/A
100 5500 18.8217 18.7214 N/A
116 5580 18.7570 18.8682 N/A
140 5700 18.7026 18.5304 N/A

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

52 - Chain A+B(A)

4 Agilent 23:07:30 Var 8, 2012

R T | Frea/Channel

Ch Freq
Occupied Bandwidth

5.26 GHz

i FreeIl Center Freq
Ig | 5.26000000 GHz

I Start Freq
5.23500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp N I Stop Freq
Log b L3 5.28500000 GHz
10 i s
dB/ N CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
Center 5.260 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% |||on oft
19.5009 MHz xdB 200008
Transmit Freq Error -16.213 kHz
x dB Bandwidth 35.429 VHz*
|
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SPORTON LAB.

FCC RF Test Report

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
52 - Chain A+B(B)

Agilent 21:48:45 Var 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq 526 GHz Trig_Free |l 5 56000000 GHz
Occupied Bandwidth | I I
| I Start Freq
5.23500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp P T WO ST S Ty Stop Freq
Log . 5.28500000 GHz
10 Ww‘ e D Arishop <&
dBs/ u CF Step
Offst 5.00000000 MHz
23.9 Auto Man|
dB

Freq Offset

Center 5.260 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
19.8839 MHz xdB 200043
Transmit Freq Error -63.784 kHz
x dB Bandwidth 39.908 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
60 - Chain A+B(A)

Adgilent 23:07:04 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  53GHz Trig_Free |l 5 30000000 GHz
Occupied Bandwidth | I I
| I Start Freq
5.27500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp AN AT A Stop Freq
Log ‘ 5.32500000 GHz

10 H V'T“rf‘w s “Wﬁww
ds/ . CF Step

Offst 5.00000000 MHz
23.9 Auto Man|

dB

Freq Offset
0.00000000 Hz

Center 5.300 00 GHz

F

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
19.1816 MHz xde  -26.00d8
Transmit Freq Error 35.022 kHz
x dB Bandwidth 33.773 VHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
60 - Chain A+B(B)

Agilent 22:00:31 Mar 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq  53GHz Trig_Free |l 5 30000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.27500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp I T A Stop Freq
Log A 5.32500000 GHz
10 i S L a7V
as/ [ AT CF Step
Offst 5.00000000 VHz
23.9 Auto Man|
dB

Freq Offset

Center 5.300 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
19.2387 MHz xde  -26.00d8
Transmit Freq Error -37.219 kHz
x dB Bandwidth 36.010 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
64 - Chain A+B(A)

Agilent 23:06:36 Mar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 532 GHz Trig_Free |l 5 3000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.29500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log 2 R 5.34500000 GHz
10 ol s
Rl AT
dB/ ) ‘.WM MJ{ Mg CF Step
Offst W‘m g ML 5.00000000 MHz
23.9 Auto Man|
dB
Freq Offset
Center 5.320 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
18.6972 MHz xd8 260008
Transmit Freq Error -32.848 kHz
x dB Bandwidth 26.075 NHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
64 - Chain A+B(B)

Agilent 22:01:15 Mar 8, 2012 | Freé/ChanneI

RL
{ Center Freq
ChFreq 532 GHz Trig_Free |l 5 3000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.29500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp ) Stop Freq
Log ?’ I “Q“ 5.34500000 GHz
10 ol N
dey T W"m%u 5 CF Step
Offst friet e 5.00000000 MHz
23.9 Auto Man
dB
Freq Offset
Center 5.320 00 GHz Span 50 MH || 000000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
18.6347 MHz xde 26008
Transmit Freq Error 29.323 kHz
x dB Bandwidth 25.413 NHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
100 - Chain A+B(A)

Agilent 23:06:09 Mar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  55GHz Trig_Free |l 5 50000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.47500000 GHz

Report No. : FR092308-08

Center 5.500 00 GHz
#Res BW 1 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Occupied Bandwidth
18.8217 MHz

43.969 kHz
26.410 VHz*

Copy right 2000-2010 Agilent Technologies

Occ BW % Pwr

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log o e "Qn 5.52500000 GHz
10 Y -
dB/ . it MM‘VMM. CF Step
Offst  [jadshdh 7 NI 5.00000000 VHz
24.5 Auto Man|
dB

Freq Offset

Span 50 MHz
Sweep 1 ms (1001 pts)

99.00 %
xdB  -26.00 dB

0.00000000 Hz

Signal Track
On Off

|
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99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
100 - Chain A+B(B)

Agilent 22:01:58 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  55GHz Trig_Free |l 5 50000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.47500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log i il gl 5.52500000 GHz
10 Iy n
4B/ — o CF Step
Offst et T 5.00000000 MHz
24.5 Auto Van|
dB

Freq Offset

Center 5.500 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
18.7214 MHz xdB 26,0008
Transmit Freq Error 38.644 kHz
x dB Bandwidth 26.373 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
116 - Chain A+B(A)

Agilent 23:05:41 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 558 GHz Trig_Free |l 5 58000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.55500000 GHz

Ref 20 dBm #Atten 20 dB

Center 5.580 00 GHz 0.00000000 Hz

#Samp| b PV, PV T Stop Freq
Log ; ?% 5.60500000 GHz
10 > “‘wﬁ Meh¢
L MW’P W bl 1 CF St

dB/ [T b ep
offst | “#|| 5.00000000 MVHz
24.5 Auto Van|
dB

Freq Offset

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
18.7570 MHz xde  -26.00d8
Transmit Freq Error -17.668 kHz
x dB Bandwidth 24.976 NHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
116 - Chain A+B(B)

Agilent 22:02:39 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 558 GHz Trig_Free |l 5 58000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.55500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp RN [ ; Stop Freq
Log T 5.60500000 GHz
10 = Mﬁw‘ L
aB [ Hrbpoih CF Step
offst | | 5.00000000 MHz
245 Auto NMan
dB

Freq Offset

Center 5.580 00 GHz Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
18.8682 MHz xde 260008
Transmit Freq Error -3.912 kHz
x dB Bandwidth 27.290 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel
140 - Chain A+B(A)

Agilent 23:05:14 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  57GHz Trig_Free |l 5 70000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.67500000 GHz

Ref 20 dBm #Atten 20 dB

Center 5.700 00 GHz 0.00000000 Hz

#Samp| I w Stop Freq
Log lg”' i il S '”“’%L 5.72500000 GHz
10 !
dB/ M‘r’w Wrgf,‘ CF Step
Offst | : Miaa. ||| 5-00000000 VHz
245 Auto Van|
dB

Freq Offset

Span 50 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
18.7026 MHz xde  -26.00d8
Transmit Freq Error -37.182 kHz
x dB Bandwidth 25.613 VHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 20MHz) Channel

140 - Chain A+B(B)

i Agilent 22:03:16 Mar 8, 2012 R T |Fre§/ChanneI
|
" Center Freq
Ch Freq 5.7 GHz Trig Free 5.70000000 GHz
Occupied Bandwidth | I
I Start Freq
5.67500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log R R LA bm 5.72500000 GHz
10 3 |
dB/ _}‘“‘M M‘F N CF Step
Offst | .t ,_,Wiﬁ‘ w ' 5.00000000 MHz
24.5 - Auto Wvan|
dB
Freq Offset
Center 5.700 00 GHz Span 50 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on off
18.5304 MHz xd8 260008
Transmit Freq Error -2.501 kHz
x dB Bandwidth 24.916 NHz*

Copy right 2000-2010 Agilent Technologies
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
99% Occupied Bandwidth (MHz)
Channel Fre'(\]ALL'ency Pass/Fail
(MHz) MIMO (2Tx)
Chain A+B(A) Chain A+B(B)
54 5270 37.2837 38.0831 N/A
62 5310 36.7694 36.8604 N/A
102 5510 37.0564 36.8627 N/A
110 5550 37.4369 37.1528 N/A
134 5670 36.7250 36.7149 N/A
99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
54 - Chain A+B(A)
% Agilent 23:01:14 Var 8, 2012 RL |Fre§/ChanneI
| |
Ch Freq 5.27 GHz Trig Free Il 5 g?g(?orof)rg?-{z
Occupied Bandwidth [ | | '
I Start Freq
| 5.22500000 GHz
Ref 20 dBm #Atten 20 dB
#Samp [ i Stop Freq
Log o | 5.31500000 GHz
10 <«
dBs/ CF Step
Offst 9.00000000 MHz
23.9 Auto Van|
dB
Freq Offset
Center 5.270 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |[lon off
37.2837 MHz xdB  -26.00d8
Transmit Freq Error -66.340 kHz
x dB Banduidth 68.497 VHz*
|
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99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
54 - Chain A+B(B)

Agilent 22:12:04 WVar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 527 GHz Trig_Free |l 5 57000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.22500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp | Y | Stop Freq
Log Mﬁ ' i % 5.31500000 GHz
10 > ey b
4B/ = CF Step
Offst 9.00000000 MHz
23.9 Auto Van|
dB

Freq Offset

Center 5.270 00 GHz Span 90 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
38.0831 MHz xdB  -2600d3
Transmit Freq Error 91.661 kHz
x dB Bandwidth 82.432 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
62 - Chain A+B(A)

Agilent 23:01:56 Mar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  5.31GHz Trig_Free |l 5 31000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.26500000 GHz

Center 5.310 00 GHz 0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log 9 D e s 5.35500000 GHz
10
de/ o Maged CF Step
Offst Y e || 9-00000000 MHz
23.9 T fAute Van|
dB

Freq Offset

Span 90 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
36.7694 MHz xdB  -2600d3
Transmit Freq Error -63.133 kHz
x dB Bandwidth 49.888 VHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
62 - Chain A+B(B)

Agilent 22:08:28 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  5.31GHz Trig_Free |l 5 31000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.26500000 GHz

0.00000000 Hz

Ref 20 dBm #Atten 20 dB
#Samp T Stop Freq
Log fww‘ P e 5.35500000 GHz
10 :
dB/ = M*vr’vw M{v‘*‘ CF Step
Offst st [ _l| 9.00000000 VHz
23.9 ~|fAute Van|
dB

Freq Offset

Center 5.310 00 GHz Span 90 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
36.8604 MHz xdB 26,0048
Transmit Freq Error -32.973 kHz
x dB Bandwidth 49.941 VHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
102 - Chain A+B(A)

Agilent 23:03:08 Mar 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 551 GHz Trig_Free |l 5 51000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.46500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log X PRSI [¥YSY TR RN Y 5.55500000 GHz
10
dg/ .AM Mww ) CF Step
Offst |y ot i ey oal| [ 800000000 Hz
24.5 Auto Van|
dB

Freq Offset
Center 5,510 00 GHz Span 90 MH || 000000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Qcc BW % Pur 99.00% |||on oft
37.0564 MHz xdB  -2600d3
Transmit Freq Error -48.400 kHz
x dB Bandwidth 50.057 VHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

102 - Chain A+B(B)

Agilent 22:07:35 Var 8, 2012

Ch Freq 5.51 GHz

Occupied Bandwidth |

| Freé/ChanneI

RL
" Center Freq
Tl"g F'Iee I|| 5.51000000 GHz

I Start Freq
5.46500000 GHz

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log IR VI S " 5.55500000 GHz
10
dey MM‘M Mlﬁ‘m " CF Step
Offst | o b0 Tl ||| 9-00000000 MHz
245 | “lfaute Wvan|
dB
Freq Offset
Center 5.510 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
36.8627 MHz xde 260045
Transmit Freq Error -62.536 kHz
x dB Bandwidth 49.987 NVHz*

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

110 - Chain A+B(A)

Agilent 23:03:40 WVar 8, 2012

Ch Freq 5.55 GHz

Occupied Bandwidth |

R T
Trig Free I|
|

| Freé/ChanneI

Center Freq
5.55000000 GHz

Start Freq
5.50500000 GHz

#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth

37.4369 MHz
Transmit Freq Error -254.095 kHz
x dB Bandwidth 61.191 VHz*

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp | . Stop Freq
Log Nﬁ - o 5.59500000 GHz
10 ] b D -
dgy i - CF Step
Offst 9.00000000 MHz
245 Auto Van|
dB

Freq Offset
Center 5.550 00 GHz Span 90 MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

99.00 %
-26.00 dB

Occ BW % Pwr
x dB

Signal Track
On Off

|
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99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
110 - Chain A+B(B)

Agilent 22:05:27 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq  555GHz Trig_Free |l 5 55000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.50500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp " Stop Freq
Log b A T 5.59500000 GHz
10 ,w“‘“f'r ‘”:‘,-mw
dB/ e AT CF Step
Offst 9.00000000 MHz
245 Auto Van|
dB
Freq Offset
Center 5.550 00 GHz Span 90 MHz || ©-00000000 Hz
#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Oce BW % Pur 99.00% on ot
37.1528 MHz xdB 26,008
Transmit Freq Error -149.145 kHz
x dB Bandwidth 61.273 NHz*

Copy right 2000-2010 Agilent Technologies

99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel
134 - Chain A+B(A)

Agilent 23:04:09 Var 8, 2012 | Freé/ChanneI

R T
{ Center Freq
ChFreq 567 GHz Trig_Free |l 5 67000000 GHz
Occupied Bandwidth | I I
I Start Freq
5.62500000 GHz

Ref 20 dBm #Atten 20 dB
#Samp Stop Freq
Log s i > 5.71500000 GHz
10 'mm” ,
as/ T s — CF Step
Offst  [uwDiwhff 7" S T 9.00000000 MHz
24.5 Auto Van|
dB

Freq Offset
Center 5.670 00 GHz Span 90 MH || 000000000 Hz

#Res BW 1 MHz #VBW 3 MHz Sweep 1 ms (1001 pts)
- . Signal Track
Occupied Bandwidth Occ BW % Pur 99.00% fon off
36.7250 MHz xde 260008
Transmit Freq Error -917.167 Hz
x dB Bandwidth 48.631 VHz*

Copy right 2000-2010 Agilent Technologies
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99% Occupied Bandwidth Plot on 802.11n (BW 40MHz) Channel

134 - Chain A+B(B)

i Agilent 22:04:54 Var 8, 2012

Ch Freq 5.67 GHz

Occupied Bandwidth |

RL
Trig Free I|
|

| Freé/ChanneI

Center Freq
5.67000000 GHz

I Start Freq
5.62500000 GHz

#Res BW 1 MHz

Occupied Bandwidth

#VBW 3 MHz

Occ BW % Pwr

36.7149 MHz x dB
Transmit Freq Error -12.663 kHz
x dB Bandwidth 51.581 VHz*

Copy right 2000-2010 Agilent Technologies

Ref 20 dBm #Atten 20 dB
#Samp| Stop Freq
Log F“ ki '*W‘”’*"””Mi 5.71500000 GHz
10 o
dB/ ) ‘ 2l " Wuwe — CF Step
Offst P TRy 9.00000000 MHz
245 Auto Van
dB

Freq Offset
Center 5.670 00 GHz Span 90 MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

99.00 %
-26.00 dB

Signal Track
On Off

|
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power shall not
exceed the lesser of 250 mW (24dBm) or 11 dBm + 10log;o B. If transmitting antenna directional gain
is greater than 6 dBi, the peak output power and power density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

The duty cycle of WLAN 802.11a/n Signal Mode Chain A was 95.92 % for 802.11a, Chain B was
96.83 % for 802.11a, Chain A was 96.64 % for 802.11n (BW 20MHz), Chain B was 96.83 % for
802.11n (BW 20MHz), Chain A was 91.89 % for 802.11n (BW 40MHz), and Chain B was 93.33 % for
802.11n (BW 40MHz).

The duty cycle of WLAN 802.11a/n Dual Mode for Chain A were 98.00 % for 802.11a, 97.75 % for
802.11n (BW 20MHz), and 95.15% for 802.11n (BW 40MHz).

The duty cycle of WLAN 802.11a/n Dual Mode for Chain B were 98.01 % for 802.11a, 97.69 % for
802.11n (BW 20MHz), and 94.96% for 802.11n (BW 40MHz).

1. The testing follows Method SA-2 of FCC KDB 789033 D01 General UNIlI Test Procedures
vO1rO1.
Measure the duty cycle.
Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.
Set VBW = 3 MHz.
Number of points in sweep =2 Span / RBW.
Sweep time = auto.
Detector = sample detector
Trace average at least 100 traces in power averaging mode.
Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
spectrum analyzer’s band power measurement function with band limits set equal to the
EBW band edges. If the spectrum analyzer does not have a band power function, sum the

spectrum levels at 1 MHz intervals extending across the 26 dB EBW of the spectrum.
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+  Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6
dB if the duty cycle is 25 percent.

2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
3.  The cable loss and attenuator loss are offset / entered in to the Spectrum Analyzer as below
examples,
(1) For SISO mode, only chain A or chain B transmits signals at a time,
<Antenna 1 for 4.5V>: For 802.11a Channel 52 Chain A, the measured power is 22.56 dBm
which is the reading of spectrum analyzer with offset cable loss, and attenuator loss. The

duty factor (95.92% / 0.18dB) is also added, so the final result comes to 22.74 dBm.

(2) For MIMO mode, each chain was tested and measured individually and calculated with
the formula of 10*LOG (10" (A/10) + 10” (B/10)).
<Antenna 1 for 4.5V>: For 802.11a Channel 52 Chain A+B: the total final power is 22.02
dBm from the formula 10*LOG (10" (19.03 dBm/10) + 10" (19.00 dBm/10)). The duty factor
(98.00% / 0.09dB for chain A and 98.01% / 0.09dB for chain B) is also added.

(a) Plot: Conducted Output Power on 802.11a Channel 52 - Chain A+B (A): 18.94 dBm

(b) Plot: Conducted Output Power on 802.11a Channel 52 - Chain A+B (B): 18.91 dBm.
Each plots has already offset with cable loss (1.8 dB), and attenuator loss (20 dB).

3.2.4 Test Setup

i

Spectrum Analyzer EUT
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3.2.5 Test Result of Maximum Conducted Output Power

<Antenna 1 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MHz2) SISO MIMO (2Tx) (dBm) Pass/Fail
: . Chain | Chain
Chain A | ChainB A+B(A) | A+B(B) Total
52 5260 22.74 23.18 19.03 19.00 22.02 24 Pass
60 5300 22.36 23.12 20.86 20.79 23.83 24 Pass
64 5320 20.48 22.46 17.33 17.44 20.39 24 Pass
100 5500 16.60 16.48 12.05 12.59 15.34 24 Pass
116 5580 22.51 22.16 20.70 20.34 23.53 24 Pass
140 5700 16.41 16.37 14.46 14.90 17.69 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. ; Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 22.55 23.18 18.71 18.35 21.54 24 Pass
60 5300 20.62 23.05 20.53 20.48 23.52 24 Pass
64 5320 20.42 19.39 18.42 18.13 21.29 24 Pass
100 5500 15.70 16.01 12.67 12.96 15.83 24 Pass
116 5580 22.31 22.82 21.07 20.58 23.84 24 Pass
140 5700 15.32 15.66 13.91 13.51 16.73 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 23.32 23.54 19.58 19.25 22.43 24 Pass

62 5310 16.77 15.21 14.16 14.22 17.20 24 Pass

102 5510 12.91 11.83 9.72 9.75 12.75 24 Pass

110 5550 20.86 19.48 19.45 19.15 22.31 24 Pass

134 5670 15.21 17.29 15.55 15.24 18.41 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 1 for 3.3Vv>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.47 20.96 19.41 18.96 22.20 24 Pass
60 5300 20.41 20.25 20.97 20.74 23.86 24 Pass
64 5320 20.91 20.26 17.12 16.82 19.98 24 Pass
100 5500 16.29 16.19 12.23 12.40 15.32 24 Pass
116 5580 21.34 20.51 20.81 20.33 23.58 24 Pass
140 5700 16.06 16.34 14.35 14.17 17.27 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.50 20.38 15.82 16.25 19.05 24 Pass
60 5300 19.61 20.38 18.32 17.91 21.13 24 Pass
64 5320 19.54 18.36 16.11 16.23 19.18 24 Pass
100 5500 15.56 15.82 12.24 12.54 15.40 24 Pass
116 5580 21.34 20.65 20.80 20.38 23.61 24 Pass
140 5700 15.07 15.39 13.30 13.03 16.18 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 20.80 21.29 19.26 18.89 22.09 24 Pass

62 5310 16.53 14.99 13.96 13.93 16.96 24 Pass

102 5510 12.85 11.70 8.93 9.01 11.98 24 Pass

110 5550 20.58 19.16 18.95 18.92 21.95 24 Pass

134 5670 14.74 16.67 15.15 15.15 18.16 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 2 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 18.59 18.85 15.39 15.73 18.57 24 Pass
60 5300 18.56 19.42 16.78 17.03 19.91 24 Pass
64 5320 20.90 19.85 17.24 17.46 20.36 24 Pass
100 5500 14.37 15.85 12.42 12.66 15.55 24 Pass
116 5580 19.80 19.53 17.64 17.55 20.60 24 Pass
140 5700 15.44 16.22 14.78 15.09 17.95 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain Chain
Chain A Chain B A+B(A) | A+B(B) Total
52 5260 18.55 18.98 15.61 15.95 18.79 24 Pass
60 5300 17.94 18.72 1799 | 17.80 | 20.91 24 Pass
64 5320 20.14 18.82 19.55 19.18 22.38 24 Pass
100 5500 14.28 16.15 11.77 11.83 14.81 24 Pass
116 5580 21.43 18.27 19.75 19.23 22.51 24 Pass
140 5700 15.75 15.00 14.10 13.55 16.84 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 22.17 22.11 14.57 14.75 17.67 24 Pass

62 5310 15.76 15.92 13.69 13.87 16.79 24 Pass

102 5510 11.93 10.76 9.22 9.22 12.23 24 Pass

110 5550 19.61 17.37 16.99 16.94 19.98 24 Pass

134 5670 15.22 15.04 15.04 15.10 18.08 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 2 for 3.3V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 18.87 18.89 15.29 15.79 18.55 24 Pass
60 5300 18.76 18.92 16.76 16.55 19.66 24 Pass
64 5320 20.07 19.58 16.58 16.52 19.56 24 Pass
100 5500 14.20 15.63 11.90 12.17 15.04 24 Pass
116 5580 19.59 19.08 17.14 16.88 20.02 24 Pass
140 5700 14.78 15.82 14.85 | 14.77 | 17.82 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 18.40 18.48 15.27 15.85 18.58 24 Pass
60 5300 17.72 18.48 17.75 17.49 20.63 24 Pass
64 5320 19.67 18.35 19.20 18.87 22.05 24 Pass
100 5500 14.21 15.78 11.52 11.20 14.37 24 Pass
116 5580 20.96 17.85 19.07 19.22 22.16 24 Pass
140 5700 15.20 14.55 13.33 13.60 16.48 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 21.31 21.75 14.38 14.65 17.53 24 Pass

62 5310 15.49 15.57 13.62 13.57 16.61 24 Pass

102 5510 11.83 10.43 8.83 9.32 12.09 24 Pass

110 5550 19.46 17.30 16.54 16.93 19.75 24 Pass

134 5670 14.97 14.70 14.47 14.57 17.53 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 3 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 19.83 21.39 18.05 17.43 20.76 24 Pass
60 5300 21.83 21.38 18.01 17.45 20.75 24 Pass
64 5320 19.12 19.44 18.42 18.18 21.31 24 Pass
100 5500 14.93 17.14 14.14 14.76 17.47 24 Pass
116 5580 21.35 21.21 20.64 20.46 23.56 24 Pass
140 5700 15.96 1511 12.52 12.15 15.35 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.67 20.57 17.12 17.43 20.29 24 Pass
60 5300 19.55 21.34 17.22 17.37 20.31 24 Pass
64 5320 19.13 18.68 16.15 16.23 19.20 24 Pass
100 5500 14.78 15.20 13.31 13.80 16.57 24 Pass
116 5580 21.50 21.20 21.10 20.74 23.93 24 Pass
140 5700 15.86 13.73 12.45 12.15 15.31 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 20.99 22.14 15.49 15.78 18.65 24 Pass

62 5310 15.24 14.44 12.66 12.86 15.77 24 Pass

102 5510 10.72 10.76 7.93 8.22 11.09 24 Pass

110 5550 23.24 20.11 20.17 19.87 23.03 24 Pass

134 5670 16.15 16.48 15.51 15.60 18.57 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 3 for 3.3V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.63 21.04 17.94 17.38 20.68 24 Pass
60 5300 20.43 20.29 17.17 16.80 20.00 24 Pass
64 5320 18.72 18.88 18.21 17.80 21.02 24 Pass
100 5500 14.76 16.70 13.98 14.30 17.15 24 Pass
116 5580 20.94 20.81 20.80 20.36 23.59 24 Pass
140 5700 15.69 14.75 12.06 12.11 15.09 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.55 20.37 17.24 16.71 19.99 24 Pass
60 5300 20.04 20.44 17.23 16.82 20.04 24 Pass
64 5320 19.13 17.86 16.10 16.10 19.11 24 Pass
100 5500 14.54 14.86 13.24 13.61 16.44 24 Pass
116 5580 20.99 20.43 20.85 20.37 23.63 24 Pass
140 5700 15.28 13.43 11.95 12.55 15.27 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 19.67 20.46 15.47 15.51 18.50 24 Pass

62 5310 13.68 14.16 12.24 12.14 15.20 24 Pass

102 5510 10.58 10.46 7.70 8.15 10.94 24 Pass

110 5550 20.59 19.95 20.19 19.83 23.02 24 Pass

134 5670 16.09 16.43 15.05 15.18 18.13 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 4 for 3.3V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.76 20.48 20.54 20.38 23.47 24 Pass
60 5300 19.85 20.42 20.52 20.30 23.42 24 Pass
64 5320 18.22 15.69 17.69 17.37 20.54 24 Pass
100 5500 17.88 16.91 15.06 14.97 18.02 24 Pass
116 5580 20.53 20.08 18.61 18.61 21.62 24 Pass
140 5700 16.26 16.40 14.50 14.96 17.74 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.57 20.46 20.59 20.23 23.42 24 Pass
60 5300 19.65 19.49 20.41 20.27 23.35 24 Pass
64 5320 17.17 15.26 15.03 15.13 18.09 24 Pass
100 5500 16.84 16.50 15.26 15.20 18.24 24 Pass
116 5580 20.65 20.09 18.78 18.51 21.66 24 Pass
140 5700 15.81 15.82 14.31 14.17 17.25 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 20.18 19.85 20.86 20.84 23.86 24 Pass

62 5310 12.87 10.59 12.64 12.74 15.70 24 Pass

102 5510 12.71 12.21 12.06 12.67 15.39 24 Pass

110 5550 21.10 21.67 20.02 19.80 22.92 24 Pass

134 5670 16.68 17.34 15.40 15.76 18.59 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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<Antenna 5 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 21.78 21.57 19.10 18.36 21.75 24 Pass
60 5300 20.87 21.47 19.00 18.30 21.67 24 Pass
64 5320 19.25 16.71 18.97 18.28 21.65 24 Pass
100 5500 17.68 17.85 15.13 15.10 18.12 24 Pass
116 5580 21.55 21.28 19.29 18.96 22.14 24 Pass
140 5700 16.22 16.57 14.30 14.29 17.30 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 21.61 21.63 19.53 18.93 22.25 24 Pass
60 5300 20.70 20.64 19.41 18.96 22.20 24 Pass
64 5320 18.24 16.30 16.24 15.91 19.09 24 Pass
100 5500 16.92 17.45 14.90 14.98 17.95 24 Pass
116 5580 21.68 21.09 19.11 18.97 22.05 24 Pass
140 5700 15.25 16.09 14.00 13.92 16.97 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 21.19 20.86 20.81 20.58 23.71 24 Pass

62 5310 14.05 11.63 14.19 13.85 17.03 24 Pass

102 5510 13.64 14.35 11.69 11.75 14.73 24 Pass

110 5550 19.56 19.68 20.76 20.30 23.55 24 Pass

134 5670 16.93 17.08 15.18 15.22 18.21 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

<Antenna 5 for 3.3Vv>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
Measured Output Power (dBm)
Frequency Max. Limits :
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.70 20.44 20.57 20.43 23.51 24 Pass
60 5300 20.45 20.32 20.46 20.42 23.45 24 Pass
64 5320 20.53 20.28 19.24 19.12 22.19 24 Pass
100 5500 17.87 18.16 15.24 15.39 18.32 24 Pass
116 5580 20.44 20.10 20.31 19.94 23.14 24 Pass
140 5700 16.30 16.63 14.61 14.48 17.55 24 Pass
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
. : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total
52 5260 20.57 20.39 20.63 20.48 23.57 24 Pass
60 5300 20.58 20.35 20.42 20.36 23.40 24 Pass
64 5320 20.39 19.96 19.24 19.08 22.17 24 Pass
100 5500 17.36 17.62 14.96 15.29 18.14 24 Pass
116 5580 20.65 20.07 20.49 19.89 23.21 24 Pass
140 5700 15.50 16.27 14.16 13.95 17.07 24 Pass
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Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
Measured Output Power (dBm)
Frequency Max. Limits .
Channel (MH2) SISO MIMO (2Tx) (dBm) Pass/Fail
: : Chain | Chain
Chain A | Chain B A+B(A) | A+B(B) Total

54 5270 20.97 20.84 20.57 20.51 23.55 24 Pass

62 5310 17.21 16.60 15.96 16.19 19.09 24 Pass

102 5510 13.90 14.45 12.13 11.95 15.05 24 Pass

110 5550 19.81 19.82 20.22 19.95 23.10 24 Pass

134 5670 16.98 17.21 15.42 15.65 18.55 24 Pass
Note:

1. Each chain was measured individually and calculated with the formula of 10*LOG (10" (A/10) +
10~ (B/10)).

2. The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50
ohm load at Chain B under MIMO mode.lt is same concept for Chain A + B (B), measured at
Chain B, and well terminated at Chain A under MIMO condition.

3. The EUT is completely uncorrelated category, and the directional antenna gain is the gain of an

individual antenna.

Mode Data rate | Duty Cycle (%) | Duty Factor (dB)
1lla 6M 95.9 0.18
Chain A |11n (BW 20MHz)| MCSO 96.6 0.15
11n (BW 40MHz)| MCSO 91.9 0.37
11a 6M 96.8 0.14
Chain B [11n (BW 20MHz)| MCSO 96.8 0.14
11n (BW 40MHz)| MCSO 93.3 0.30
1lla 6M 98.0 0.09
Chain A+B
A) 11n (BW 20MHz)| MCS8 97.8 0.10
11n (BW 40MHz)| MCS8 95.0 0.22
11a 6M 98.0 0.09
Chain A+B
®) 11n (BW 20MHz)| MCS8 97.7 0.10
B
11n (BW 40MHz)| MCS8 95.1 0.22

Note: The duty factor is also added to all the final result.
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3.2.6 Test Result of Power Output Plots

<Antenna 1 for 4.5V>

Conducted Output Power on 802.11a Channel 52 - Chain A

s Aglent 04:43:48 Jan 21, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq  5.26 GHz Trig Free (| ¢ >6p0000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.23500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp T i Stop Freq
Log ! ! 5.28500000 GHz
16 L
dB/ CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB
Freq Offset
Center 5.260 60 GHz Span 50 Mz || ©-00900000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

Power Spectral Density

On

Signal Track
Off

22.56 dBm /37.6782 MHz

-53.20 dBm/Hz

Conducted Output Power on 802.11a Channel 52 - Chain B

. Agilent 84:13:82 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.23500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i | | Stop Freq
Log ! I | | 5.28560000 GHz
16 A4 IEE—
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 680 GHz Span 50 MHz || ©-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

23.04 dBm /41.8473 MHz

Power Spectral Density

-53.18 dBm/Hz

Signal Track
On Off]
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% Agilent §2:33:43 Jan 21, 2011

Conducted Output Power on 802.11a Channel 52 - Chain A+B(A)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.23500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp | 7 i | Stop Freq
Log | [ 5.28500088 GHz
19
dB/ o CF Step
Offst || 5.00000008 MHz
21.8 Huto Man
dB
Freq Offset
B.6000060E Hz

Center 5.26@ 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz

#Sweep 100 ms (1061 pts)

Channel Power

18.94 dBm /25.1852 MHz

Power Spectral Density

On

Signal Track
Off

-55.08 dBm/Hz

Conducted Output Power on 802.11a Channel 52 - Chain A+B(B)
% Agilent 82:56:13 Jan 21, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.26 GHz

Trig Free

[Averages: 168 | |

Center Freq
5.26000000 GHz

StartFreq
5.23500000 GHz

Center 5.26@ 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz

Ref 28 dBm #Atten 30 dB
#Samp T i i Stop Freq
Log | | 5.28500000 GHz
16
dB/ CF Step
Offst [ || 5.00000008 MHz
21.8 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

#Sweep 100 ms (1061 pts)

Channel Power

18.91 dBm /24.9548 MHz

Power Spectral Density

On

Signal Track
Off

-55.06 dBm/Hz
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% Agilent 84:44:39 Jan 21, 2011

Conducted Output Power on 802.11a Channel 60 - Chain A
R T |Freq/ChanneI

Ch Freq
Channel Power

3.3 GHz

Trig Free
[Averages: 168 | |

Center Freq
5.30000008 GHz

Ref 28 dBm #Atten 38 dB

#3amp T T

StartFreq
5.27500008 GHz

Log !

Stop Freq
5.32500000 GHz

18

dB/

Dffst

21.8

dB

Center 5.300 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

CF Step
5.6ee06088 MHz
Auto Man

| Freq Offset
B.AAAREARE Hz

Channel Power

22.18 dBm /38.2495 MHz

Power Spectral Density

-53.65 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 60 - Chain B

% Agilent 84:12:17 Jan 21, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

3.3 GHz

Trig Free
[Averages: 168 | |

Center Freq
5.30000008 GHz

Ref 28 dBm #Atten 38 dB

#3amp T T

Log [ !

18 |

dB/

Dffst

21.8

dB

Center 5.300 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

StartFreq
5.27500008 GHz

Stop Freq
5.32500000 GHz

CF Step
5.6ee06088 MHz
Auto Man

| Freq Offset
B.AAAREARE Hz

Channel Power

22.98 dBm /40.6250 MHz

Power Spectral Density

-53.11 dBm/Hz

Signal Track
On Off]
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R T |Freq/ChanneI

Conducted Output Power on 802.11a Channel 60 - Chain A+B(A)
- Agilent 02:34:41 Jan 21, 2611

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.27500088 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | Stop Freq
Log | I 5.32500088 GHz
19
dB/ et CF Step
Offst 5.6ee06088 MHz
21.8 Huto Man
dB
Freq Offset
B.6000060E Hz

Center 5.300 88 GHz
#Res BH 1 MHz

Span 58 MHz

#UBH 3 MHz #Sweep 100 ms (1061 pts)

Channel Power

20.77 dBm /32.3206 MHz

Power Spectral Density

Signal Track
On Off]

-54.32 dBm/Hz

Conducted Output Power on 802.11a Channel 60 - Chain A+B(B)

. Agilent 82:57:88 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log | | 532560600 GHz
16
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 Ghz Span 50 MHz || ©-00000000 Hz
#Res B 1 MHz #UBH 3 MHz #Sweep 100 ms (1061 pts)
Signal Track
Channel Power Power Spectral Density |[|On 0ff]
20.70 dBm /31.4208 MHz -54.27 dBm/Hz
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Conducted Output Power on 802.11a Channel 64 - Chain A

. Agilent 84:45:32 Jan 21, 2011 R T |Freq/Channel
|
Ch Freq 5.32 Ghz Trig Frec || . CENter Freq

Channel Power

[Averages: 168 | |

2.32080880 GHz

Ref 28 dBm

#Atten 30 dB

StartFreq
5.29500008 GHz

#Samp | Stop Freq
Log [ 5.34500000 GHz
16
dB/  [oF o CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

#Res BH 1 MHz

Center 5.320 88 GHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

Channel Power

20.30 dBm /29.7563 MHz

Signal Track
Power Spectral Density |[|On 0ff]

-54.44 dBm/Hz

Conducted Output Power on 802.11a Channel 64 - Chain B

# Agilent 84:11:35 Jan 21, 2011

R T |Freq/ChanneI

Ch Freq

2.32 GHz

Channel Power

Trig Free
[Averages: 168 | |

Center Freq
5.32000000 GHz

| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i T i Stop Freq
Log ! } N 5.34500000 GHz
16 ,
dB/ CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB
Freq Offset
B.AAAREARE Hz

#Res BH 1 MHz

Center 5.320 88 GHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

Channel Power

22.32 dBm

/39.4260 MHz

Power Spectral Density

-53.64 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 64 - Chain A+B(A)

% Agilent 92:35:44  Jan 21, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.29500808 GHz
Ref 28 dBm #Atten 30 dB
#Samp i T i Stop Freq
Log | ! 5.34500008 GHz
16
dB/ CF Step
0ffst (| 590008008 MHz
21.8 Huto Man
dB
Freq Offset

Center 5.320 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

17.24 dBm /24.7505 MHz

Signal Track
Power Spectral Density |[|On 0ff]

-56.7@ dBm/Hz

Conducted Output Power on 802.11a Channel 64 - Chain A+B(B)

# Agilent 82:58:17 Jan 21, 2011

R T |Freq/ChanneI

Ch Freq
Channel Power

2.32 GHz

- Center Freq
Trig Free |l ¢ 35600000 GHz

[Averages: 168 | |

StartFreq

2.29500880 GHz

Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log | 5.34500000 GHz
16 |
dB/ iy CF Step
Offst [ 5.00000008 MHz
21.8 Auto Man
dB

Freq Offset

Center 5.320 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

17.35 dBm /24.1780 MHz

Signal Track
Off

Power Spectral Density |[|On

-56.48 dBm/Hz
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Conducted Output Power on 802.11a Channel 100 - Chain A

- Agilent 20:22:46 Mar 5, 20812

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free || ¢ connannn Ghz
Channel Power [Averages: 168 | |
| StartFreq
5.47500008 GHz
Ref 28 dBm #Atten 20 dB
#3amp — = T Stop Freq
Log ! ! 5.52500008 GHz
16 :
dB/ CF Step
0ffst 5.00000068 MHz
245 Huto Man
dB
Freq Offset
9.00600000 Hz

Center 5.58@ 88 GHz
#Res BH 1 MHz

Span 58 MHz
#Sweep 1 ms (1001 pts)

#YBH 3 MHz

Channel Power

16.42 dBm /24.0635 MHz

Signal Track
Off

Power Spectral Density |[|On

-57.40 dBm/Hz

Conducted Output Power on 802.11a Channel 100 - Chain B

# Agilent 20:41:15 Mar 5, 2012

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz

Ch Freq 5.5 GHz Trig Free || ¢ capaanon GHz
Channel Power [Averages: 168 | |
| StartFreq
5.47500009 GHz
Ref 26 dBm #Atten 20 dB
#Sarmp PO OO B B Stop Freq
Log ! 5.52500608 GHz
1@
dB/ CF Step
Offst pAAR TR 5.00000608 MHz
24.5 Auto Man
dB
Freq Offset
Center 5.560 60 GHz Span 50 Mz || ©-00900000 Hz

#YBH 3 MHz

#Sweep 1 ms (1001 pts)

Channel Power

16.34 dBm /23.6607 MHz

Signal Track
Off

Power Spectral Density |[|On

-57.40 dBm/Hz
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Conducted Output Power on 802.11a Channel 100 - Chain A+B(A)

% Agilent 15:28:31 Mar 4, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.47500088 GHz
Ref 28 dBm #Atten 26 dB
#Samp Stop Freq
Log i 5.52500088 GHz
19
dB/ CF Step
Offst 5.6ee06088 MHz
RN D Man
dB
Freq Offset

Center 5.58@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

5.00000000 Hz

Span 58 MHz
#Sweep 1 ms (1001 pts)

Channel Power

11.96 dBm /24.2842 MHz

Signal Track
Off

Power Spectral Density |[|On

-61.89 dBm/Hz

Conducted Output Power on 802.11a Channel 100 - Chain A+B(B)

# Agilent 15:27:01 Mar 4, 2012

R T |Freq/ChanneI

Ch Freq
Channel Power

3.3 GHz

- Center Freq
Trig Free |l ¢ chgapaon GHz

|Huerages: 168

StartFreq

Ref 28 dBm #Atten 28 dB

247500880 GHz

#5amp T

Stop Freq

Log |

2.32500880 GHz

10 '

dB/

Dffst

24.5

CF Step
5.00000008 MHz
. | Mar

dB

|| Freq Offset
B.AAAREARE Hz

Center 5.58@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 1 ms (1001 pts)

Channel Power

12.50 dBm /22.9084 MHz

Signal Track
Off

Power Spectral Density |[|On

-61.10 dBm/Hz
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Conducted Output Power on 802.11a Channel 116 - Chain A

. Agilent 22:42:49 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.55500088 GHz
Ref 28 dBm #Atten 26 dB
#3amp i i Stop Freq
Log [, 5.68500088 GHz
19 p
dB/ CF Step
Offst 5.6ee06088 MHz
22.5 Huto Man
dB
Freq Offset
B.6000060E Hz

Center 5.580 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

Channel Power

22.33 dBm /41.5631 MHz

Power Spectral Density

-53.86 dBm/Hz

Signal Track
On Off]

Conducted Output Power on 802.11a Channel 116 - Chain B

# Agilent 22:38:45 Mar 25, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq  5.58 BHz Trig Free || ¢ ceppanon GHz
Channel Power [Averages: 168 | |
| StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Samp i T StopFreq
Log ! ' 5.605006009 GHz
1@
dB/ CF Step
Offst 5.00000608 MHz
225 Auto Man
dB
Freq Offset
Center 5.550 60 GHz Span 58 Mz || ©-00900000 Hz

#Res BH 1 MHz

#YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

22.02 dBm /38.6432 MHz

Power Spectral Density

-53.85 dBm/Hz

Signal Track
On Off]
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Conducted Output Power on 802.11a Channel 116 - Chain A+B(A)

% Agilent 21:58:51 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.55500088 GHz
Ref 28 dBm #Atten 26 dB
#3amp i i | Stop Freq
Log ! | | 5.68500088 GHz
19
dB/ It CF Step
Offst 5.6ee06088 MHz
22.5 Huto Man
dB
Freq Offset
B.6000060E Hz

Center 5.580 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1061 pts)

Channel Power

20.61 dBm /36.50395 MHz

Signal Track
Off

Power Spectral Density |[|On

-55.01 dBm/Hz

Conducted Output Power on 8
# Agilent 21:57:06 Mar 25, 2011

02.11a Channel 116 - Chain A+B(B)
R T |Freq/ChanneI

Ch Freq
Channel Power

2.38 GHz

Trig Free
[Averages: 168 | |

Center Freq
5.58000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.50500008 GHz

#5amp

Log

Stop Freq
5.6A500008 GHz

18

S==

dB/

Dffst

22.5

dB

Center 5.580 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz

CF Step
5.6ee06088 MHz
Auto Man

| Freq Offset
B.AAAREARE Hz

#Sweep 100 ms (1061 pts)

Channel Power

20.25 dBm /29.1358 MHz

Power Spectral Density

Signal Track
On Off]

-54.39 dBm/Hz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

1 417 of 812

. Rev. 05



FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

Conducted Output Power on 802.11a Channel 140 - Chain A

- Agilent 20:26:44 Mar 5, 20812

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
5.67500008 GHz
Ref 28 dBm #Atten 20 dB
#Samp O PSR RS NS Stop Freq
Log | | 5.72500008 GHz
16
dB/ CF Step
0ffst 5.00000068 MHz
245 Huto Man
dB
Freq Offset
9.00600000 Hz

Center 5.708 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 1 ms (1001 pts)

Channel Power

16.23 dBm /23.4240 MHz

Power Spectral Density |[|On

Signal Track
Off

-57.47 dBm/Hz

Conducted Output Power on 802.11a Channel 140 - Chain B

# Agilent 20:43:26 Mar 5, 2012

R T |Freq/ChanneI

Ch Freq

3.7 GHz

Center Freq

Trig Free | ¢ 75000000 GHz

Channel Power

|Huerages: 168

StartFreq

| 267500880 GHz

Ref 28 dBm #Atten 20 dB
#5armp . T P Stop Freq
Log [ 5.72500000 GHz
|
16
dB/ CF Step
Offst 5.00000008 MHz
24.5 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.708 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
#Sweep 1 ms (1001 pts)

Channel Power

16.23 dBm /24.1448 MHz

Signal Track
Power Spectral Density |[|On 0ff]

-57.60 dBm/Hz
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Conducted Output Power on 802.11a Channel 140 - Chain A+B(A)

. Agilent 15:29:45 Mar 4, 2612 R T |Freq/ChanneI
|
Ch Freq 5.7 OFz Trig Fres ||  sonter fred
Channel Power [Averages: 168 | |
| StartFreq
567500600 GHz
Ref 26 dBm #Atten 26 dB
#Samp T i Stop Freq
Log [ 572580000 GHz

19 -
dB/ CF Step
Offst 500000000 MHz
245 | “llPuta Man

dB
| Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz
#Res B 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density |[|On 0ff]
14.37 dBm /24.2640 MHz -59.47 dBm/Hz

Conducted Output Power on 802.11a Channel 140 - Chain A+B(B)

. Agilent 15:54:59 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Channel Power [Averages: 168 | |
| StartFreq
567500600 GHz
Ref 26 dBm #Atten 26 dB
#Samp - S — Stop Freq
Log | 572580000 GHz

19 ;
dB/ CF Step
Offst 500000000 MHz
245 [ “NAuta Man

dB
h Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz
#Res B 1 MHz #UBH 3 MHz #Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density |[|On 0ff]
14.81 dBm /23.3336 MHz -58.87 dBm/Hz
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Conducted Output Power on 8
Chain A

02.11n (BW 20MHz) Channel 52 -

- Agilent 84:47:59 Jan 21, 2011 R T |Freq/Channel
|
Ch Freq 5.26 GHz Trig Frec || . CENter Freq

Channel Power

2.26880880 GHz

|Huerages: 168

StartFreq
5.23500000 GHz

Center 5.26@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Ref 28 dBm #Atten 30 dB
#Samp i T i Stop Freq
Log | ' , 5.28500080 GHz
10 i e — | ————
dB/ ! CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Span 58 MHz
#Sweep 100 ms (1061 pts)

Channel Power

22.40 dBm /43.4619 MHz

Signal Track
On Off]

Power Spectral Density

-53.98 dBm/Hz

Conducted Output Power on 802.11n (BW 20MHz) Channel 52 -

Chain B
% Agilent 94:98:12 Jan 21, 2011 R T [Freq/Channel
|
- Center Freq
Ch Freq  5.26 GHz Trig Free || ¢ S6p00000 GHz
Channel Power [Averages: 168 | |
StartFreq
5.23500009 GHz
Ref 26 dBm #Atten 30 dB
#3amp i i Stop Freq
Log ' | 5.28500009 GHz
1@ Lo | —
dB/ CF Step
Offst 5.00000608 MHz
21.8 Auto Man
dB
Freq Offset
Center 5.260 08 Gz Span 50 Mz || 200000000 Hz

#Res BH 1 MHz #YBH 3 MHz

#Sweep 100 ms (1061 pts)

Channel Power

23.04 dBm /45.0724 MHz

Signal Track
Off

Power Spectral Density |[|On

-53.50 dBm/Hz
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